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History of this test report

Report No. Version Description Issued Date

FR200504001B 01 Initial issue of report Jun. 03, 2020
TEL : 408 9043300 Page Number :30f19
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Report No. : FR200504001B

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
- 15.403(i) 26dB Bandwidth - See Note
- 2.1049 99% Occupied Bandwidth - See Note
3.1 15.407(a) Maximum Conducted Output Power Pass -
3.2 15.407(a) Power Spectral Density Pass
Under limit
3.3 15.407(b) Unwanted Emissions Pass 0.12 dB at
5150.000 MHz
- 15.407(c) Automatically Discontinue Transmission - See Note
15.203 .
34 15.407(a) Antenna Requirement Pass -

Note: This is a spot check data report and data performed in appendix of this report are chosen from

the worst case of the original FCC ID (S9GR750) report.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1
1.1

1.2

1.3

1.4

General Description
Product Feature of EQuipment Under Test

Bluetooth - LE, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax and Zigbee.

Product Specification subjective to this standard

WLAN:

<Ant. 1>: PCB Antenna
<Ant. 2>: PCB Antenna
<Ant. 3>: PCB Antenna
<Ant. 4>: PCB Antenna
Antenna Type <Ant. 5>: PCB Antenna
<Ant. 6>: PCB Antenna
<Ant. 7>:. PCB Antenna
<Ant. 8>: PCB Antenna
Bluetooth: PIFA Antenna

Zigbee: PIFA Antenna

Modification of EUT

No modifications are made to the EUT during all test items.

Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035

TestSiteLocation | .- /19 9043300

Sporton Site No.

Test Site No.

THO1-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output v02rO1.

+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.

TEL : 408 9043300 Page Number :50f19
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
36 5180 44 5220
5150-5250 MHz 38 5190 46* 5230
Band 1 0 200 8 240
(U-NII-1) 4 5 4 524
42" 5210
Freq. Freq.
Frequency Band Channel (ereHi) Channel (l(/lel-?z)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62+ 5310
Band 2 5 p -
(U-NII-2A) 56 5280 6 5320
58" 5290
Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" L34 7
(U-NII-2C) 06 5530 3 5670
108 5540 136 5680
110* 5550 140 5700
Freq. Freq.
Frequency Band Channel (MHC;) Channel (M:Z)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138* 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40, 802.11ac VHT40, and 802.11ax HE40 .
2. The above Frequency and Channel in "#* were 802.11ac VHT80 and 802.11ax HESO.

TEL : 408 9043300
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11ax HE20
802.11ax HE40
802.11ax HES8O
Band | : 5150-5250 MHz
Ch. #
802.11ax HE20 802.11ax HE40 802.11ax HE80
L 36 38 -
- - 42
H - - -
Band Il : 5250-5350 MHz
Ch. #
802.11ax HE20 802.11ax HE40 802.11ax HES8O
L - - -
- - 58
H 64 62 -
Band Ill : 5470-5725MHz
Ch. #
802.11ax HE20 802.11ax HE40 802.11ax HES8O
L 100 102 106
H 140 134 -
TEL : 408 9043300 Page Number :70f19
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issued Date : Jun. 03, 2020
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number : 8 0of 19
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3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 408 9043300 Page Number :90f19
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3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using an RF average power meter):

1.

2
3.
4

Measurement is performed using a wideband RF power meter.

The EUT is configured to transmit at its maximum power control level.

Measure the average power of the transmitter

Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

[ 1 ] g

Attenuator
Power Meter EUT
3.1.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 408 9043300 Page Number : 10 of 19
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3.2 Power Spectral Density Measurement

3.2.1Limit of Power Spectral Density

<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #
(power averaging (rms) detection with max hold):

+  Set span to encompass the entire emission bandwidth (EBW) of the signal.

. Set RBW =1 MHz.

+  SetVBW 23 MHz

+  Number of points in sweep =2 Span / RBW.

+  Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent
where T is the minimum transmission duration over which the transmitter is on and is
transmitting at its maximum power control level for the tested mode of operation.

«  Detector = power averaging (rms).

«  Trace mode = max hold.

«  Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to

stabilize.

TEL : 408 9043300 Page Number : 11 of 19
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1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.
The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.2.4Test Setup

00 ] )
Spectrum Analyzer EUT
3.2.5Test Result of Power Spectral Density
Please refer to Appendix A.
TEL : 408 9043300 Page Number : 12 of 19
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<For Band-edge Unmodulated>

Worst Case Power Density (dBm/MHz)

Ant1 Offset:27.17dB  Factor:0.00dB

Ref Level: 20.00 cdBm WEW 3.00 MHz Ant2 Offset:27.17dB  Factor:0.00dB
Att: 20d8 RERY: 100 MHz Ant3 Offset:27.17dB  Factor:0.00dB
Dector: RMS Trace: MaxHold SWT: 0.020s Ant4 Offset:27.17dB  Factor:0.00dB

30

25

204 MK1

MK1
Freg: 5,173 GHz
Level: 16,513 dBm

-100 r
Center: 5.180 GHz

Span: 50,000 MHz

Note: Average Power Density (dB) = Measured value+ Duty Factor

<For Middle Unmodulated >

Worst Case Power Density (dBm/MHz)

Antl Offset:27.17dB  Factor:0.00dB

Ref Level: 20.00 dBm WEWY: 3.00 MHZ Ant2 Offset:27.17dB  Factor:0.00dB
Att: 20d8 RERY: 100 MHz Ant3 Offset:27.17dB  Factor:0.00dB
Dector: RMS Trace: MaxHold SWT: 0.020= Ant4 Offset:27.17dB  Factor:0.00dB

30

25

20 MK1

MK1
Freq: 5.207 GHz
Level: 15,996 dBm

-100 T T T T T T T T
Center: 5,200 GHz Span: 50.000 MHz

Note: Average Power Density (dB) = Measured value+ Duty Factor

TEL : 408 9043300 Page Number : 13 0of 19
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3.3 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.3.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30 -88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E:M HV/m, where P is the eirp (Watts)

TEL : 408 9043300 Page Number : 14 of 19
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EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i)). The emission limits are based on the
use of a peak detector.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.
(1) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW =3 MHz

+  Detector = Peak

+  Sweep time = auto

+  Trace mode = max hold

(2) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

TEL : 408 9043300 Page Number : 150f 19
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3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5 Test Result of Conduced Spurious at Band Edges in the Restricted Band

Please refer to Appendix B and C.

3.3.6 Duty Cycle

Please refer to Appendix D.

3.3.7 Test Result of Conduced Spurious Emission in the Restricted Band

Please refer to Appendix B and C.

TEL : 408 9043300 Page Number : 16 of 19
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SPORTON LAB.

3.4 Antenna Requirements

3.4.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.4.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.4.3Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as

_Nss Nyt 12 ]
Z 2.8k
DirectionalGain =10-log| ==~
N or

where
Each antenna is driven by no more than one spatial stream;
Ngs = the number of independent spatial streams of data;
Nyt = the total number of antennas

Gy /20
k= 107 if the kth antenna is being fed by spatial stream ;. or zero if it is not;
G is the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

TEL : 408 9043300 Page Number : 17 of 19
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Horizontal | Horizontal be i~ Power PsD
Antenna for for Limit Limit
polarization Ant 2 Ant 3 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.00 3.00 6.01 6.01 0.01 0.01
Band I 3.00 3.00 6.01 6.01 0.01 0.01
Band Il 3.00 3.00 6.01 6.01 0.01 0.01
Vertical Vertical be be Power PsD
Antenna for for Limit Limit
polarization Ant 1 Ant 4 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.00 3.00 6.01 6.01 0.01 0.01
Band I 3.00 3.00 6.01 6.01 0.01 0.01
Band Il 3.00 3.00 6.01 6.01 0.01 0.01

Note: Ant. 1 & 4 and Ant. 2 & 3 are cross-polarization antenna.
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)

TEL : 408 9043300 Page Number : 18 of 19
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FCC RADIO TEST REPORT

Report No. : FR200504001B

4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. | Characteristics Date Test Date Due Date Remark
Apr. 30, 2020~ Conducted
Hygrometer Testo 608-H1 45142595 N/A Aug. 07, 2019 Aug. 06, 2020
May 27, 2020 (THO1-CA)
Apr. 30, 2020~ Conducted
Power Meter Anritsu ML2495A 1804004 N/A Aug. 14, 2019 P Aug. 13, 2020
May 27, 2020 (THO1-CA)
) Apr. 30, 2020~ Conducted
Power Sensor Anritsu MA2411B 1726149 300MHz~40GHz | Aug. 15, 2019 Aug. 14, 2020
May 27, 2020 (THO1-CA)
Spectrum Rohde & Apr. 30, 2020~ Conducted
FSV 40 101089 10Hz~40GHz | Aug. 29, 2019 Aug. 28, 2020
Analyzer Schwarz May 27, 2020 (THO1-CA)
Switch Box & RF Apr. 30, 2020~ Conducted
EM EMSW18 | SW1070902 N/A N/A N/A
Cable May 27, 2020 (THO1-CA)
) Rohde & Apr. 30, 2020~ Conducted
EMI Test Receiver ESU26 100123 20Hz~26.5GHz | Sep. 04, 2019 Sep. 03, 2020
Schwarz May 27, 2020 (THO1-CA)
TEL : 408 9043300 Page Number : 19 0of 19
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Appendix A. Conducted Test Results

Report Number : FR200504001B

Test Engineer:

Jordan Huang

Temperature:

21~25

°C

Test Date:

2020/4/30~2020/5/27

Relative Humidity:

51~54

%
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<Band-edge Unmodulated>

TEST RESULTS DATA

Average Power Table

Report Number : FR200504001B

FCC Band |

Average FCC

Data o Conducted Power stvir b6 E%; EIRP
Mod. NTY{ CH. 9| Ant with duty factor - . Power| Pass/Fail

Rate (MHz) Limit | (dBi) | Power| - .

(dBm) Limit

(dBm) (dBm)

Ant1 [ Ant2 [ Ant3 | Ant4 | SUM (dBm)
HE20 [ MCSO0| 4 36 5180 (1+2+3+4| 18.48 | 18.31 | 18.71 | 18.28 [ 24.47 |29.99 | 6.01 [30.48 - Pass
HE20 [ MCSO0| 4 40 5200 (1+2+3+4|17.81 | 17.41 | 18.28 | 17.82 [ 23.86 | 29.99 | 6.01 [29.87 - Pass
HE20 [ MCSO0| 4 48 5240 (1+2+3+4| 17.56 | 17.49 | 18.57 | 17.70 {23.88 | 29.99 | 6.01 [29.89 - Pass
HE40 [ MCSO0| 4 38 5190 (1+2+3+4| 14.38 | 14.21 | 14.72 | 14.62 [ 20.51 | 29.99 | 6.01 [26.52 - Pass
HE40 [ MCSO0| 4 46 5230 (1+2+3+4| 19.66 | 19.13 | 19.92 | 19.67 [ 25.62 |29.99 | 6.01 [31.63 - Pass
HE80 [ MCSO0| 4 42 5210 (1+2+3+4| 13.26 | 12.92 | 13.26 | 13.34 [ 19.22 | 29.99 | 6.01 [25.23 - Pass

Al-20f7



Report Number : FR200504001B

TEST RESULTS DATA
Power Spectral Density
FCC Band |
Average PSD
voa. | 222 bl e | Frea- | ang D“t{d':Ba)mr PeDwith | Limit DG Pass
Rate (MHz) Duty Factor | (dBm/| (dBi) /Fail
(dBm/MHz) | MHz)
Ant1 | Ant2 [ Ant3 | Ant4
HE20 [MCSO| 4 | 36 | 5180 [1+2+3+4] 0.18 | 0.18 | 0.19 [ 0.18 16.51 16.99 | 6.01 Pass
HE20 [Mcso| 4| 40 | 5200 [1+2+3+4] 0.18 | 0.18 | 0.19 [ 0.18 15.79 16.99 | 6.01 Pass
HE20 [MCSO| 4 | 48 | 5240 |1+2+3+4] 0.18 | 0.18 | 0.19 | 0.18 15.90 16.99 | 6.01 Pass
HE40 [Mcso| 4 | 38 | 5190 [1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 9.10 16.99 | 6.01 Pass
HE40 [MCSO| 4 | 46 | 5230 [1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 14.31 16.99 | 6.01 Pass
HESO [McCso| 4 | 42 | 5210 [1+2+3+4] 043 | 043 | 0.43 | 0.43 3.81 16.99 | 6.01 Pass

Al-30f 7



TEST RESULTS DATA

Average Power Table

Report Number : FR200504001B

FCC Band Il

Average FCC

Data o Conducted Power stvir b6 E%; EIRP
Mod. NTY{ CH. 9| Ant with Duty Factor - . Power| Pass/Fail

Rate (MHz) Limit | (dBi) | Power| - .

(dB) Limit

(dBm) (dBm)

Ant1 [ Ant2 [ Ant3 | Ant4 | SUM (dBm)
HE20 [ MCSO0| 4 52 5260 [1+2+3+4|11.97 [ 11.90 | 12.85 | 12.31 [ 18.30 | 23.97 | 6.01 [24.31 | 30.00 Pass
HE20 [ MCSO0| 4 56 5280 (1+2+3+4)12.11 [ 11.73 | 12.54 | 12.16 [ 18.17 | 23.97 | 6.01 [24.18 | 30.00 Pass
HE20 [ MCSO0| 4 64 5320 (1+2+3+4| 11.68 | 11.37 | 12.50 | 11.98 [ 17.93 | 23.97 | 6.01 [23.94 | 30.00 Pass
HE40 [ MCSO0| 4 54 5270 (1+2+3+4) 13.18 | 13.07 | 13.72 | 13.44 [ 19.38 | 23.97 | 6.01 [25.39 | 30.00 Pass
HE40 [ MCSO0| 4 62 5310 [1+2+3+4| 13.07 [ 12.75 | 13.19 | 13.10 [ 19.05 | 23.97 | 6.01 [25.06 | 30.00 Pass
HE80 [ MCSO0| 4 58 5290 (1+2+3+4| 12.34 [ 12.38 | 12.75 | 12.68 | 18.56 | 23.97 | 6.01 [24.57 | 30.00 Pass

Al-4of 7



Report Number : FR200504001B

TEST RESULTS DATA
Power Spectral Density
Band Il
Average PSD
Voa. | Data k) oy | Frea | D“t{d';a)cmr PSDwith | Limit | DG Pass
" | Rate © | (MHz) Duty Factor | (dBm/ | (dBi) [Fail
Ant1 [ Ant2 [ Ant3 [ Anta| (9BMMHZ) | MHz)
HE20 |[MCSO| 4 | 52 | 5260 [1+2+3+4] 0.18 | 0.18 | 0.19 | 0.18 10.05 10.99 | 6.01 Pass
HE20 |MCSO| 4 | 56 | 5280 [1+2+3+4] 0.18 | 0.18 | 0.19 | 0.18 10.00 10.99 | 6.01 Pass
HE20 |[MCSO| 4 | 64 | 5320 [1+2+3+4] 0.18 | 0.18 | 0.19 | 0.18 9.77 10.99 | 6.01 Pass
HE40 |MCSO| 4 | 54 | 5270 [1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 8.34 10.99 | 6.01 Pass
HE40 |[MCSO| 4 | 62 | 5310 [1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 8.19 10.99 | 6.01 Pass
HE80 |[MCSO| 4 | 58 | 5290 [1+2+3+4] 0.43 | 0.43 | 0.43 | 0.43 3.37 10.99 | 6.01 Pass

Al-50f7



TEST RESULTS DATA

Average Power Table

Report Number : FR200504001B

FCC Band IlI
Average FCC
Data Freq. anducted Power PFO(\-I;VCeI' DG EI??(; EIRP .
Mod. NTY{ CH. Ant with Duty Factor - . Power| Pass/Fail
Rate (MHz) Limit | (dBi) | Power| - .
(dB) Limit
(dBm) (dBm)
Ant1 [ Ant2 [ Ant3 | Ant4 | SUM (dBm)
HE20 [ MCS0| 4 | 100 | 5500 |1+2+3+4[12.32 | 13.05 | 12.60 [ 12.85 | 18.74 [ 23.97 | 6.01 |24.75 (30.00 Pass
HE20 [MCSO| 4 [ 116 | 5580 [1+2+3+4] 12.38 | 12.45 [ 12.01 | 12.64 | 18.40 [ 23.97 | 6.01 |24.41 | 30.00 Pass
HE20 [ MCSO| 4 | 140 | 5700 |1+2+3+4[12.74 | 12.72 | 12.54 [12.11 | 18.56 | 23.97 | 6.01 |24.57 (30.00 Pass
HE20 [MCSO| 4 | 144 | 5720 [1+2+3+4]/ 10.90 | 11.04 [ 10.25 | 10.67 | 16.75 [ 23.97 | 6.01 |22.76 | 30.00 Pass
HE40 [ MCSO| 4 | 102 | 5510 |1+2+3+4[ 13.92 | 14.38 | 14.28 [ 14.14 | 20.20 [ 23.97 | 6.01 |26.21 | 30.00 Pass
HE40 [MCSO| 4 [ 110 | 5550 [1+2+3+4] 13.98 | 14.46 | 14.06 | 14.10 | 20.17 [23.97 | 6.01 |26.18 | 30.00 Pass
HE40 [ MCSO0| 4 | 134 | 5670 |1+2+3+4| 14.76 | 14.00 | 13.69 [ 13.54 | 20.04 [ 23.97 | 6.01 |26.05 | 30.00 Pass
HE40 [MCSO| 4 | 142 | 5710 [1+2+3+4][ 12.30 | 12.52 [ 12.22 | 11.91 | 18.26 | 23.97 | 6.01 |24.27 | 30.00 Pass
HE80 [ MCS0| 4 | 106 | 5530 |1+2+3+4[ 13.55 | 13.96 | 13.09 [ 13.61 | 19.58 [ 23.97 | 6.01 |25.60 |30.00 Pass
HE80 [ MCSO| 4 | 122 | 5610 [1+2+3+4] 13.58 | 13.27 [ 12.92 | 13.38 | 19.32 [ 23.97 | 6.01 |25.33 | 30.00 Pass
HE80 [ MCS0| 4 | 138 | 5690 |1+2+3+4[ 13.29 | 13.16 | 12.81 [12.26 | 18.92 [ 23.97 | 6.01 |24.93 (30.00 Pass
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Report Number : FR200504001B

TEST RESULTS DATA
Power Spectral Density
Band Il
Average PSD
voa. | 222 bl e | Frea- | ang D“t{d';a)cmr PSDwith | Limit | DG Pass
Rate (MHz) Duty Factor | (dBm/| (dBi) /Fail
(dBm/MHz) | MHz)
Ant1 | Ant2 [ Ant3 | Ant4
HE20 [MCSO| 4 | 100 | 5500 [1+2+3+4] 0.18 | 0.18 | 0.19 [ 0.18 10.56 10.99 | 6.01 Pass
HE20 [Mcso| 4 | 116 | 5580 [1+2+3+4] 0.18 | 0.18 | 0.19 [ 0.18 10.05 10.99 | 6.01 Pass
HE20 [MCSO| 4 | 140 | 5700 [1+2+3+4] 0.18 | 0.18 | 0.19 | 0.18 10.33 10.99 | 6.01 Pass
HE20 [Mcso| 4 | 144 | 5720 [1+2+3+4] 0.18 | 0.18 | 0.19 [ 0.18 8.33 10.99 | 6.01 Pass
HE40 [MCSO| 4 | 102 | 5510 |1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 8.57 10.99 | 6.01 Pass
HE40 [Mcso| 4 | 110 | 5550 [1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 8.49 10.99 | 6.01 Pass
HE40 [MCSO| 4 | 134 | 5670 |1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 8.33 10.99 | 6.01 Pass
HE40 [McCso| 4 | 142 | 5710 [1+2+3+4] 0.28 | 0.25 | 0.26 | 0.24 6.87 10.99 | 6.01 Pass
HE80 [ MCSO| 4 | 106 | 5530 |1+2+3+4] 0.43 | 0.43 | 0.43 | 0.43 437 10.99 | 6.01 Pass
HESO0 [ Mcso| 4 | 122 | 5610 [1+2+3+4] 0.43 | 043 | 0.43 | 0.43 4.74 10.99 | 6.01 Pass
HE80 [ MCSO| 4 | 138 | 5690 [1+2+3+4] 0.43 | 0.43 | 0.43 | 0.43 3.66 10.99 | 6.01 Pass

Al-Tof 7



<Middle Unmodulated>

TEST RESULTS DATA

Average Power Table

Report Number : FR200504001B

FCC Band |

Average FCC

Data o Conducted Power stvir b6 E%; EIRP
Mod. NTY{ CH. 9| Ant with duty factor - . Power| Pass/Fail

Rate (MHz) Limit | (dBi) | Power| - .

(dBm) Limit

(dBm) (dBm)

Ant1 [ Ant2 [ Ant3 | Ant4 | SUM (dBm)
HE20 [ MCSO0| 4 36 5180 (1+2+3+4| 13.41 [ 13.27 | 13.42 | 13.73 [ 19.48 | 29.99 | 6.01 |[25.49 - Pass
HE20 [ MCSO0| 4 40 5200 (1+2+3+4| 18.80 | 18.38 | 19.30 | 18.97 [ 24.89 | 29.99 | 6.01 [30.90 - Pass
HE20 [ MCSO0| 4 48 5240 (1+2+3+4| 18.19 [ 17.98 | 19.21 | 18.33 [ 24.47 | 29.99 | 6.01 [30.48 - Pass
HE40 [ MCSO0| 4 38 5190 (1+2+3+4| 14.57 | 14.24 | 14.61 | 15.15 [ 20.67 | 29.99 | 6.01 [26.68 - Pass
HE40 [ MCSO0| 4 46 5230 (1+2+3+4| 19.14 [ 18.57 | 19.58 | 18.96 [ 25.10 [29.99 | 6.01 |31.11 - Pass
HE80 [ MCSO0| 4 42 5210 (1+2+3+4| 13.25 | 12.67 | 13.46 | 13.77 [ 19.32 | 29.99 | 6.01 [25.33 - Pass

A2-10f6



Report Number : FR200504001B

TEST RESULTS DATA
Power Spectral Density
FCC Band |
Average PSD
voa. | 222 bl e | Frea- | ang D“t{d':Ba)mr PeDwith | Limit DG Pass
Rate (MHz) Duty Factor | (dBm/| (dBi) /Fail
(dBm/MHz) | MHz)
Ant1 | Ant2 [ Ant3 | Ant4
HE20 [MCSO| 4 | 36 | 5180 [1+2+3+4] 0.45 | 0.45 | 0.46 | 0.45 9.99 16.99 | 6.01 Pass
HE20 [Mcso| 4 | 40 | 5200 [1+2+3+4] 0.45 | 0.45 | 0.46 | 0.45 16.00 16.99 | 6.01 Pass
HE20 [MCSO| 4 | 48 | 5240 |1+2+3+4] 0.45 | 0.45 | 0.46 | 0.45 15.62 16.99 | 6.01 Pass
HE40 [Mcso| 4 | 38 | 5190 [1+2+3+4] 0.28 | 0.27 | 0.26 | 0.24 8.99 16.99 | 6.01 Pass
HE40 [MCSO| 4 | 46 | 5230 [1+2+3+4] 0.28 | 0.27 | 0.26 | 0.24 14.25 16.99 | 6.01 Pass
HESO [Mcso| 4 | 42 | 5210 [1+2+3+4] 136 | 1.35 | 1.37 | 1.37 4.99 16.99 | 6.01 Pass

A2-20f6



TEST RESULTS DATA

Average Power Table

Report Number : FR200504001B

FCC Band Il

Average FCC

Data o Conducted Power stvir b6 E%; EIRP
Mod. NTY{ CH. 9| Ant with Duty Factor - . Power| Pass/Fail

Rate (MHz) Limit | (dBi) | Power| - .

(dB) Limit

(dBm) (dBm)

Ant1 [ Ant2 [ Ant3 | Ant4 | SUM (dBm)
HE20 [ MCSO0| 4 52 5260 (1+2+3+4| 12.64 | 12.68 | 13.12 | 13.02 [ 18.89 | 23.97 | 6.01 [24.90 | 30.00 Pass
HE20 [ MCSO0| 4 56 5280 (1+2+3+4| 12.61 | 12.63 | 13.17 | 12.84 [ 18.84 | 23.97 | 6.01 [24.85 | 30.00 Pass
HE20 [ MCSO0| 4 64 5320 (1+2+3+4/ 12.31 [ 12.09 | 13.30 | 12.81 [ 18.67 | 23.97 | 6.01 [24.68 | 30.00 Pass
HE40 [ MCSO0| 4 54 5270 [1+2+3+4) 13.24 [ 13.15 | 13.91 | 13.55 [ 19.49 | 23.97 | 6.01 [25.50 | 30.00 Pass
HE40 [ MCSO0| 4 62 5310 [1+2+3+4| 11.74 | 11.71 | 11.24 | 12.19 [17.75 | 23.97 | 6.01 [23.76 | 30.00 Pass
HE80 [ MCSO0| 4 58 5290 (1+2+3+4) 12.09 | 12.05 | 12.79 | 12.42 [ 18.37 | 23.97 | 6.01 [24.38 | 30.00 Pass

A2-30f6



Report Number : FR200504001B

TEST RESULTS DATA
Power Spectral Density
Band Il
Average PSD
voa. | D2t k) oy | Frea | D“t{d';a)cmr PSDwith | Limit | DG Pass
" | Rate © | (MHz) Duty Factor | (dBm/ | (dBi) [Fail
Ant1 [ Ant2 [ Ant3 [ Anta| (9BMMHZ) | MHz)
HE20 |MCSO| 4 | 52 | 5260 |[1+2+3+4| 0.45 | 0.45 | 0.46 | 0.45 10.00 10.99 | 6.01 Pass
HE20 |[MCSO| 4 | 56 | 5280 |1+2+3+4| 0.45 | 0.45 | 0.46 | 0.45 9.96 10.99 | 6.01 Pass
HE20 |[MCSO| 4 | 64 | 5320 [1+2+3+4| 045 | 0.45 | 0.46 | 0.45 9.89 10.99 | 6.01 Pass
HE40 |[MCSO| 4 | 54 | 5270 |1+2+3+4| 0.28 | 0.27 | 0.26 | 0.24 8.45 10.99 | 6.01 Pass
HE40 |MCSO| 4 | 62 | 5310 [1+2+3+4| 028 | 0.27 | 0.26 | 0.24 6.51 10.99 | 6.01 Pass
HE80 |MCSO| 4 | 58 | 5290 |1+2+3+4| 1.36 | 1.35 | 1.37 | 1.37 4.05 10.99 | 6.01 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR200504001B

FCC Band IlI

Average FCC
Data Freq. Co_nducted Power PFocv:vC;r DG EFHCRCI:3 = .
Mod. NTY CH. Ant with Duty Factor . . Power Pass/Fail

Rate (MHz) Limit | (dBi) | Power| - .

(dB) Limit

(dBm) (dBm)

Ant1 [ Ant2 [ Ant3 [ Ant4 [ SUM (dBm)
HE20 | MCSO| 4 | 100 | 5500 |1+2+3+4| 12.65 | 13.17 | 12.10 | 13.06 | 18.78 | 23.97 | 6.01 [24.79 | 30.00 Pass
HE20 | MCSO| 4 | 116 | 5580 |1+2+3+4| 13.18 | 13.18 | 12.67 | 12.94 | 19.02 | 23.97 | 6.01 [25.03 | 30.00 Pass
HE20 | MCSO| 4 | 140 | 5700 |1+2+3+4| 12.38 | 11.97 | 11.66 | 12.34 | 18.12 | 23.97 | 6.01 [24.13 (30.00 Pass
HE20 | MCSO| 4 | 144 | 5720 |1+2+3+4|11.17 | 11.29 | 10.53 | 11.02 | 17.03 | 23.97 | 6.01 |23.04 | 30.00 Pass
HE40 | MCSO| 4 | 102 | 5510 |1+2+3+4| 13.30 | 13.81 | 13.42 | 13.61 | 19.56 | 23.97 | 6.01 [25.57 | 30.00 Pass
HE40 | MCSO| 4 | 110 | 5550 |1+2+3+4| 13.47 | 13.90 | 13.19 | 13.42 | 19.52 | 23.97 | 6.01 [25.53 | 30.00 Pass
HE40 | MCSO| 4 | 134 | 5670 |1+2+3+4| 14.19 | 13.62 | 13.08 | 12.76 | 19.47 | 23.97 | 6.01 [25.48 [ 30.00 Pass
HE40 | MCSO| 4 | 142 | 5710 |1+2+3+4| 12.49 | 12.45 | 12.15 | 11.79 | 18.25 | 23.97 | 6.01 |24.26 | 30.00 Pass
HE80 | MCSO| 4 | 106 | 5530 |1+2+3+4|12.72 | 13.27 | 12.67 | 12.68 | 18.86 | 23.97 | 6.01 |24.87 | 30.00 Pass
HE80 | MCSO| 4 | 122 | 5610 |1+2+3+4|12.30 | 11.85 | 11.50 | 11.96 | 17.93 | 23.97 | 6.01 [23.94 | 30.00 Pass
HE80 | MCSO| 4 | 138 | 5690 |1+2+3+4| 12.28 | 12.31 | 11.88 | 11.68 | 18.06 | 23.97 | 6.01 |24.07 | 30.00 Pass

A2-50f6



Report Number : FR200504001B

TEST RESULTS DATA
Power Spectral Density
Band Il
Average PSD
voa. | 222 bl e | Frea- | ang D“t{d';a)cmr PSDwith | Limit | DG Pass
Rate (MHz) Duty Factor | (dBm/| (dBi) /Fail
(dBm/MHz) | MHz)
Ant1 | Ant2 [ Ant3 | Ant4
HE20 [MCSO| 4 | 100 | 5500 [1+2+3+4] 0.45 | 0.45 | 0.46 | 0.45 9.37 10.99 | 6.01 Pass
HE20 [Mcso| 4 | 116 | 5580 [1+2+3+4] 0.45 | 0.45 | 0.46 | 0.45 9.92 10.99 | 6.01 Pass
HE20 [MCSO| 4 | 140 | 5700 |1+2+3+4] 0.45 | 0.45 | 0.46 | 0.45 8.47 10.99 | 6.01 Pass
HE20 [Mcso| 4 | 144 | 5720 [1+2+3+4] 0.45 | 0.45 | 0.46 | 0.45 8.09 10.99 | 6.01 Pass
HE40 [ MCSO| 4 | 102 | 5510 [1+2+3+4] 0.28 | 0.27 | 0.26 | 0.24 8.56 10.99 | 6.01 Pass
HE40 [Mcso| 4 | 110 | 5550 [1+2+3+4] 0.28 | 0.27 | 0.26 | 0.24 8.54 10.99 | 6.01 Pass
HE40 [MCSO| 4 | 134 | 5670 |1+2+3+4] 0.28 | 0.27 | 0.26 | 0.24 8.56 10.99 | 6.01 Pass
HE40 [McCso| 4 | 142 | 5710 [1+2+3+4] 0.28 | 0.27 | 0.26 | 0.24 7.24 10.99 | 6.01 Pass
HE80 [ MCSO| 4 | 106 | 5530 |1+2+3+4] 1.36 | 1.35 | 1.37 | 1.37 5.11 10.99 | 6.01 Pass
HESO0 [ Mcso| 4 | 122 | 5610 [1+2+3+4] 136 | 1.35 | 1.37 | 1.37 4.32 10.99 | 6.01 Pass
HE80 [ MCSO| 4 | 138 | 5690 [1+2+3+4] 1.36 | 1.35 | 1.37 | 1.37 5.11 10.99 | 6.01 Pass

A2-60f 6



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Appendix B. Conducted Spurious Emission

Temperature : 23~25°C
Test Engineer : Jordan Huang
Relative Humidity : 52~58%
<Band-edge Unmodulated>
Band 1 - 5150~5250MHz
WIFI 802.11ax HE20 (Band Edge)
WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO C:jr;l;n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
1 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
5149.5 -27.58 -6.38 -21.2 -45.3 6.01 11.71 0 0 P
802.11ax 5149.76 -48.18 | -6.98 -41.2 -65.9 6.01 11.71 0 0 A
HE20 * 5180 25.29 - - 7.59 6.01 11.69 0 0 P
CH 36 * 5180 14.31 - - -3.39 6.01 11.69 0 0 A
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300
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somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
1 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 5320 17.1 - - -0.6 6.01 11.69 0 0 P
802.11ax * 5320 7.54 - - -10.16 6.01 11.69 0 0 A
HE20 5364 -39.33 | -18.13 -21.2 -57.05 6.01 11.71 0 0 P
CH 64 5376 -51.05 -9.85 -41.2 -68.76 6.01 11.70 0 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B2 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5379.44 -37.93 -16.73 -21.2 -55.64 6.01 11.70 0 0 P
802.11ax 5468.08 -38.28 | -11.28 27 | -56 6.01 11.71 0 0 P
HE20 5458.64 -51.69 -10.49 -41.2 -69.4 6.01 11.70 0 0 A
CH 100 * 5500 18.08 - - 0.36 6.01 11.71 0 0 P
5500MHz * 5500 8.03 - - -9.69 6.01 11.71 0 0 A
* 5700 18.56 - - 0.82 6.01 11.73 0 0 P
802.11ax = * 5700 7.93 - - -9.81 6.01 11.73 0 0 A
HE20 5725.16 -37.11 -10.11 -27 -54.86 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B3 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5149.5 -22.67 -1.47 -21.2 -40.39 6.01 11.71 0 0 P
802.11ax 5149.76 -48.86 | -7.66 -41.2 -66.58 6.01 11.71 0 0 A
HE40 * 5190 20.24 - - -2.55 6.01 11.68 0 0 P
CH 38 * 5190 9.73 - - -7.96 6.01 11.68 0 0 A
5190MHz 5386.36 -37.43 -16.23 -21.2 -55.15 6.01 11.70 0 0 P
5376 -48.87 -7.67 -41.2 -66.58 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B4 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5036.72 -40.32 -19.12 -21.2 -58.08 6.01 11.77 0 0 P
802.11ax 5087.72 -52.86 | -11.66 | -41.2 -70.6 6.01 11.73 0 0 A
HE40 * 5310 16.12 - - -1.58 6.01 11.69 0 0 P
CH 62 * 5310 5.98 - - -11.72 6.01 11.69 0 0 A
5310MHz 5352.24 -34.61 -13.41 -21.2 -52.32 6.01 11.70 0 0 P
5376 -51.4 -10.2 -41.2 -69.11 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B5 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5449.84 -36.08 -14.88 -21.2 -53.79 6.01 11.71 0 0 P
802.11ax 5469.04 -34.08 | -7.08 27 -51.8 6.01 11.71 0 0 P
HE40 5375.92 -51.66 -10.46 -41.2 -69.37 6.01 11.70 0 0 A
CH 102 * 5510 16.53 - - -1.19 6.01 11.71 0 0 P
5510MHz * 5510 6.25 - - -11.47 6.01 11.71 0 0 A
5752.085 -39.88 -12.88 -27 -57.64 6.01 11.75 0 0 P
5372.05 -39.32 -18.12 -21.2 -57.03 6.01 11.71 0 0 P
802.11ax 5469 -39.49 | -12.49 27 -57.21 6.01 11.71 0 0 P
HE40 5375.55 -52.07 -10.87 -41.2 -69.78 6.01 11.70 | 0 0 A
CH 134 * 5670 18.25 - - 0.51 6.01 11.73 0 0 P
5670MHz * 5670 7.42 - - -10.32 6.01 11.73 0 0 A
5726.325 -32.4 -8.63 -27 -50.15 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B6 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5149.24 -22.51 -1.31 -21.2 -40.23 6.01 11.73 0 0 P
802.11ax 5148.98 -45.69 | -4.49 -41.2 -63.41 6.01 11.71 0 0 A
HES8O0 * 5210 15.26 - - -2.43 6.01 11.68 0 0 P
CH 42 * 5210 5 - - -12.69 6.01 11.68 0 0 A
5210MHz 5357.52 -34.98 -13.78 -21.2 -52.7 6.01 11.70 0 0 P
5376 -48.42 -7.22 -41.2 -66.13 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B7 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5148.92 -39.52 -18.32 -21.2 -57.24 6.01 11.77 0 0 P
802.11ax 5146.2 -51.64 | -10.44 | -41.2 -69.36 6.01 11.71 0 0 A
HES8O0 * 5290 13.6 - - -4.11 6.01 11.70 0 0 P
CH 58 * 5290 3.01 - - -14.7 6.01 11.70 0 0 A
5290MHz 5376 -29.44 -8.24 -21.2 -47.15 6.01 11.71 0 0 P
5350.8 -50.06 -8.86 -41.2 -67.77 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B8 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5410 -26.44 -5.24 -21.2 -44.16 6.01 11.71 0 0 P
802.11ax 5464.72 -30.33 | -3.33 27 -48.05 6.01 11.71 0 0 P
HE80 5386 -48.89 -7.69 -41.2 -66.61 6.01 11.71 0 0 A
CH 106 * 5530 13.13 - - -4.58 6.01 11.70 0 0 P
5530MHz * 5530 2.8 - - -14.91 6.01 11.70 0 0 A
5759.96 -38.51 -11.51 -27 -56.28 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B9 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5149.5 -26.39 -5.19 -21.2 -44.11 6.01 11.71 0 0 P
802.11ax 5105.04 -44.78 | -3.58 -41.2 -62.52 6.01 11.71 0 0 A
HE20 * 5180 24.36 - - 6.66 6.01 11.69 0 0 P
CH 36 * 5180 13.52 - - -4.18 6.01 11.69 0 0 A
5180MHz
1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B10 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
* 5320 16.2 - - -1.5 6.01 11.69 0 0 P
802.11ax = * 5320 6.88 - - -10.82 6.01 11.69 0 0 A
HE20 5422.56 -36.24 |-15.04 -21.2 -53.96 6.01 11.71 0 0 P
CH 64 5395.04 -47.94 -6.74 -41.2 -65.66 6.01 11.70 0 0 A
5320MHz

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B11 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5393.68 -35.82 -14.62 -21.2 -53.54 6.01 11.70 0 0 P
802.11ax 5462 -36.41 | -9.41 27 | -54.13 6.01 11.71 0 0 P
HE20 5424.88 -47.98 -6.78 -41.2 -65.7 6.01 11.70 0 0 A
CH 100 * 5500 18.21 - - 0.49 6.01 11.71 0 0 P
5500MHz * 5500 8.05 - - -9.67 6.01 11.71 0 0 A
* 5700 18.76 - - 1.02 6.01 11.73 0 0 P
802.11ax = * 5700 7.97 - - -9.77 6.01 11.73 0 0 A
HE20 5725 -34.69 -7.69 -27 -52.44 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B12 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note

Groun

Frequency Level Over Limit Read | Antenna | Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
5149.24 -23.46 -2.26 -21.2 -41.18 6.01 11.71 0 0 P
802.11ax 5114.92 -45.06 | -3.86 -41.2 -62.79 6.01 11.71 0 0 A
HE40 * 5190 20 - - -2.31 6.01 11.68 0 0 P
CH 38 * 5190 9.32 - - -8.37 6.01 11.68 0 0 A
5190MHz 5395.32 -35.34 -14.14 -21.2 -53.06 6.01 11.70 0 0 P
5386.08 -48.02 -6.82 -41.2 -65.74 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B13 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5062.9 -36.88 -15.68 -21.2 -54.63 6.01 11.77 0 0 P
802.11ax 5138.38 -49.26 | -8.06 -41.2 -66.98 6.01 11.73 0 0 A
HE40 * 5310 15.62 - - -2.08 6.01 11.69 0 0 P
CH 62 * 5310 5.65 - - -12.05 6.01 11.69 0 0 A
5310MHz 5351.76 -32.72 -11.52 -21.2 -50.43 6.01 11.70 0 0 P
5384.88 -47.11 -5.91 -41.2 -64.82 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B14 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5449.84 -34.51 -13.31 -21.2 -52.22 6.01 11.71 0 0 P
802.11ax 5466.4 -325 5.5 27 | -50.22 6.01 11.71 0 0 P
HE40 5434.96 -47.05 -5.85 -41.2 -64.77 6.01 11.70 0 0 A
CH 102 * 5510 17.04 - - -0.68 6.01 11.71 0 0 P
5510MHz * 5510 6.64 - - -11.08 6.01 11.71 0 0 A
5729.09 -36.9 -9.9 -27 -54.65 6.01 11.75 0 0 P
5431.9 -36.52 -15.32 -21.2 -54.24 6.01 11.71 0 0 P
802.11ax 5464.8 -36.41 | -9.41 27 | -54.13 6.01 11.71 0 0 P
HE40 5456.05 -49.07 -7.87 -41.2 -66.78 6.01 11.70 | 0 0 A
CH 134 * 5670 17.44 - - -0.3 6.01 11.73 0 0 P
5670MHz =« 5670 6.27 - - -11.47 6.01 11.73 0 0 A
5728.075 -35.9 -8.9 -27 -53.65 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B15 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5150 -22.94 -1.74 -21.2 -40.66 6.01 11.73 0 0 P
802.11ax 5134.94 -42.3 -1.1 -41.2 -60.02 6.01 11.71 0 0 A
HES8O0 * 5210 15.04 - - -2.65 6.01 11.68 0 0 P
CH 42 * 5210 4.52 - - -13.17 6.01 11.68 0 0 A
5210MHz 5359.2 -34.18 -12.98 -21.2 -51.9 6.01 11.70 0 0 P
5384.96 -46.72 -5.52 -41.2 -64.43 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B16 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5134.64 -36.16 -14.96 -21.2 -53.88 6.01 11.77 0 0 P
802.11ax 5114.92 | -48.5 7.3 -41.2 -66.23 6.01 11.71 0 0 A
HES8O0 * 5290 125 - - -5.21 6.01 11.70 0 0 P
CH 58 * 5290 2.48 - - -15.23 6.01 11.70 0 0 A
5290MHz 5378.4 -31.9 -10.7 -21.2 -49.61 6.01 11.71 0 0 P
5364.96 -43.73 -2.53 -41.2 -61.45 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B17 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) |(P/A)
5457.52 -30.7 -9.5 -21.2 -48.41 6.01 11.71 0 0 P
802.11ax 5468.56 -29.45 | -2.45 27 -47.17 6.01 11.71 0 0 P
HES8O0 5454.88 -44.67 -3.47 -41.2 -62.38 6.01 11.71 0 0 A
CH 106 * 5530 12.15 - - -5.56 6.01 11.70 0 0 P
5530MHz * 5530 2.39 - - -15.32 6.01 11.70 0 0 A
5737.91 -36.61 -9.61 -27 -54.36 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B18 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 1 - 5150~5250MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak

Ant. Limit Line Level Gain Loss Factor Factor|Avg.

3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5150 -21.32 -0.12 -21.2 -39.04 6.01 11.71 0 0 P
802.11ax 5150 -45.87 | -4.67 -41.2 -63.59 6.01 11.71 0 0 A
HE20 * 5180 24.44 - - 6.74 6.01 11.69 0 0 P
CH 36 * 5180 14.22 - - -3.48 6.01 11.69 0 0 A

5180MHz

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B19 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
* 5320 17.66 - - -0.04 6.01 11.69 0 0 P
802.11ax = * 5320 7.86 - - -9.84 6.01 11.69 0 0 A
HE20 5369.76 -36.18 -14.98 -21.2 -53.89 6.01 11.71 0 0 P
CH 64 5350.72 -48.73 -7.53 -41.2 -66.44 6.01 11.70 0 0 A
5320MHz

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B20 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5452.08 -36.14 -14.94 -21.2 -53.85 6.01 11.70 0 0 P
802.11ax 5460.72 -36.17 | -9.17 27 | -53.89 6.01 11.71 0 0 P
HE20 5408.24 -48.55 -7.35 -41.2 -66.27 6.01 11.70 0 0 A
CH 100 * 5500 17.95 - - 0.23 6.01 11.71 0 0 P
5500MHz * 5500 7.74 - - -9.98 6.01 11.71 0 0 A
* 5700 18.29 - - 0.55 6.01 11.73 0 0 P
802.11ax = * 5700 7.75 - - -9.99 6.01 11.73 0 0 A
HE20 5729.16 -34.89 -7.89 -27 -52.64 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B21 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5149.24 -21.95 -0.75 -21.2 -39.67 6.01 11.71 0 0 P
802.11ax 5149.24 4784 | -6.64 -41.2 -65.56 6.01 11.71 0 0 A
HE40 * 5190 18.16 - - -0.47 6.01 11.68 0 0 P
CH 38 * 5190 8.01 - - -9.68 6.01 11.68 0 0 A
5190MHz 5374.04 -36.14 -14.94 -21.2 -53.85 6.01 11.70 0 0 P
5381.32 -48.78 -7.58 -41.2 -66.49 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B22 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5041.48 -36.04 -14.84 -21.2 -53.8 6.01 11.77 0 0 P
802.11ax 5146.2 -49.26 | -8.06 -41.2 -66.98 6.01 11.73 0 0 A
HE40 * 5310 16.57 - - -1.13 6.01 11.69 0 0 P
CH 62 * 5310 6.29 - - -11.41 6.01 11.69 0 0 A
5310MHz 5351.28 -26.3 -5.1 -21.2 -44.01 6.01 11.70 0 0 P
5350.32 -48.38 -7.18 -41.2 -66.09 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B23 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5446.48 -34.91 -13.71 -21.2 -52.62 6.01 11.71 0 0 P
802.11ax 5466.88 -3247 | -5.47 27 | -50.19 6.01 11.71 0 0 P
HE40 5416 -48.64 -7.44 -41.2 -66.35 6.01 11.70 0 0 A
CH 102 * 5510 16.1 - - -1.62 6.01 11.71 0 0 P
5510MHz * 5510 6.22 - - -11.5 6.01 11.71 0 0 A
5748.305 -36.65 -9.65 -27 -54.41 6.01 11.75 0 0 P
5417.2 -36.39 -15.19 -21.2 -54.1 6.01 11.71 0 0 P
802.11ax 5467.95 -36.37 | -9.37 27 | -54.09 6.01 11.71 0 0 P
HE40 5401.45 -48.84 -7.64 -41.2 -66.56 6.01 11.70 | 0 0 A
CH 134 * 5670 16.5 - - -1.24 6.01 11.73 0 0 P
5670MHz =« 5670 6.09 - - -11.65 6.01 11.73 0 0 A
5743.475 -36.62 -9.62 -27 -54.37 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B24 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5149.76 -25.26 -4.06 -21.2 -42.98 6.01 11.73 0 0 P
802.11ax 5147.68 -46.87 | -5.67 -41.2 -64.59 6.01 11.71 0 0 A
HE80 * 5210 13.09 - - -4.6 6.01 11.68 0 0 P
CH 42 * 5210 2.86 - - -14.83 6.01 11.68 0 0 A
5210MHz 5358.36 -35.17 -13.97 -21.2 -52.89 6.01 11.70 0 0 P
5361.16 -48.15 -6.95 -41.2 -65.87 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B25 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5138.72 -34.64 -13.44 -21.2 -52.36 6.01 11.77 0 0 P
802.11ax 5078.54 -48.72 | -7.52 -41.2 -66.46 6.01 11.71 0 0 A
HES8O0 * 5290 11.95 - - -5.76 6.01 11.70 0 0 P
CH 58 * 5290 2.49 - - -15.22 6.01 11.70 0 0 A
5290MHz 5356.32 -22.47 -1.27 -21.2 -40.18 6.01 11.71 0 0 P
5350.8 -45.12 -3.92 -41.2 -62.83 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B26 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) |(P/A)
5455.12 -29.27 -8.07 -21.2 -44.98 6.01 11.71 0 0 P
802.11ax 5469.76 -28.63 | -1.63 27 -46.35 6.01 11.71 0 0 P
HES8O0 5458.72 -47.54 -6.34 -41.2 -65.25 6.01 11.71 0 0 A
CH 106 * 5530 11.45 - - -6.26 6.01 11.70 0 0 P
5530MHz * 5530 2.09 - - -15.65 6.01 11.70 0 0 A
5761.22 -35.89 -8.89 -27 -53.66 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B27 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
5148.2 -23.29 -2.09 -21.2 -41.01 6.01 11.71 0 0 P
802.11ax 5150 -46.48 -5.28 -41.2 -64.2 6.01 11.71 0 0 A
HE20 * 5180 251 - - 7.4 6.01 11.69 0 0 P
CH 36 * 5180 14.1 - - -3.6 6.01 11.69 0 0 A
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B28 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
* 5320 17.45 - - -0.25 6.01 11.69 0 0 P
802.11ax = * 5320 7.46 - - -10.24 6.01 11.69 0 0 A
HE20 5420.64 -35.84 |-14.64 -21.2 -53.56 6.01 11.71 0 0 P
CH 64 5418.24 -48.77 -7.57 -41.2 -66.48 6.01 11.70 0 0 A
5320MHz

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B29 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5419.6 -35.96 -14.76 -21.2 -53.9 6.01 11.70 0 0 P
802.11ax 5463.44 -36.85 | -9.85 27 54.57 6.01 11.71 0 0 P
HE20 5408.56 -48.59 -7.39 -41.2 -66.31 6.01 11.70 0 0 A
CH 100 * 5500 18.03 - - 0.31 6.01 11.71 0 0 P
5500MHz * 5500 8.01 - - -9.71 6.01 11.71 0 0 A
* 5700 17.42 - - -0.32 6.01 11.73 0 0 P
802.11ax = * 5700 7.51 - - | -10.23 6.01 11.73 0 0 A
HE20 5725.48 -35.34 -8.34 -27 -53.09 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B30 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5147.42 -30.82 -9.62 -21.2 -48.54 6.01 11.71 0 0 P
802.11ax 5149.76 -48.3 7.1 -41.2 -66.02 6.01 11.71 0 0 A
HE40 * 5190 18.34 - - -0.65 6.01 11.68 0 0 P
CH 38 * 5190 7.92 - - -9.77 6.01 11.68 0 0 A
5190MHz 5446.84 -36.33 -15.13 -21.2 -54.04 6.01 11.70 0 0 P
5376.28 -48.91 -7.71 -41.2 -66.62 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B31 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5023.46 -36.72 -15.52 -21.2 -54.49 6.01 11.77 0 0 P
802.11ax 5088.06 -48.93 | -7.73 -41.2 -66.67 6.01 11.73 0 0 A
HE40 * 5310 16.07 - - -1.63 6.01 11.69 0 0 P
CH 62 * 5310 5.89 - - -11.81 6.01 11.69 0 0 A
5310MHz 5351.52 -32.61 -11.41 -21.2 -50.32 6.01 11.70 0 0 P
5350.08 -48.65 -7.45 -41.2 -66.36 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B32 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5414.8 -36.14 -14.94 -21.2 -53.85 6.01 11.71 0 0 P
802.11ax 5468.32 -33.64 | -6.64 27 | -51.36 6.01 11.71 0 0 P
HE40 5418.88 -48.64 -7.44 -41.2 -66.35 6.01 11.70 0 0 A
CH 102 * 5510 16.45 - - -1.27 6.01 11.71 0 0 P
5510MHz * 5510 6.2 - - -11.52 6.01 11.71 0 0 A
5749.88 -36.48 -9.48 -27 -54.24 6.01 11.75 0 0 P
5433.3 -36.38 -15.18 -21.2 -54.1 6.01 11.71 0 0 P
802.11ax 5460.95 -37.2 -10.2 27 | -54.92 6.01 11.71 0 0 P
HE40 5446.95 -49.14 -7.94 -41.2 -66.85 6.01 11.70 | 0 0 A
CH 134 * 5670 16.64 - - -1.1 6.01 11.73 0 0 P
5670MHz =« 5670 5.79 - - -11.95 6.01 11.73 0 0 A
5760.975 -36.45 -9.45 -27 -54.22 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B33 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5143.78 -33.33 -12.13 -21.2 -51.05 6.01 11.73 0 0 P
802.11ax 5147.68 -47.92 | -6.72 -41.2 -65.64 6.01 11.71 0 0 A
HES8O0 * 5210 12.54 - - -5.15 6.01 11.68 0 0 P
CH 42 * 5210 2.46 - - -15.23 6.01 11.68 0 0 A
5210MHz 5416.6 -35.58 -14.69 -21.2 -53.6 6.01 11.70 0 0 P
5376 -48.36 -7.16 -41.2 -66.07 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B34 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note

Groun

Frequency Level Over Limit Read | Antenna | Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
5019.04 -36.4 -15.2 -21.2 -54.17 6.01 11.77 0 0 P
802.11ax 5114.92 -4852 | -7.32 -41.2 -66.25 6.01 11.71 0 0 A
HES8O0 * 5290 12.57 - - -5.14 6.01 11.70 0 0 P
CH 58 * 5290 1.74 - - -15.97 6.01 11.70 0 0 A
5290MHz 5376.24 -33.01 -11.81 -21.2 -50.72 6.01 11.71 0 0 P
5350.8 -46.87 -5.67 -41.2 -64.58 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B35 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note

Groun

Frequency Level Over Limit Read | Antenna | Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm)  (dB) | (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
5432.8 -32.03 -10.83 -21.2 -49.75 6.01 11.71 0 0 P
802.11ax 5468.32 -33.73 | -6.73 27 -51.45 6.01 11.71 0 0 P
HES8O0 5459.68 -47.39 -6.19 -41.2 -65.1 6.01 11.71 0 0 A
CH 106 * 5530 11.99 - - -5.72 6.01 11.70 0 0 P
5530MHz * 5530 2.04 - - -15.67 6.01 11.70 0 0 A
5760.905 -36.89 -9.89 -27 -54.66 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B36 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

<Middle Unmodulated>

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna  Path  MIMO Gdric:;n Peak
Ant. Limit Line Level Gain Loss Factor :Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
5149.24 -23.95 -2.75 -21.2 -41.67 6.01 11.71 0 0 P
802.11ax 5149.46 -46.55 -5.35 -41.2 -64.27 6.01 11.71 0 0 A
HE20 * 5180 19.84 - - 2.14 6.01 11.69 0 0 P
CH 36 * 5180 9.68 - - -8.02 6.01 11.69 0 0 A
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B37 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
1 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 5320 17.09 - - -0.61 6.01 11.69 0 0 P
802.11ax * 5320 7.1 - - -10.6 6.01 11.69 0 0 A
HE20 5351.52 -33.67 | -12.47 -21.2 -51.38 6.01 11.71 0 0 P
CH 64 5353.76 -47.99 -6.79 -41.2 -65.7 6.01 11.70 0 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B38 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5458.96 -32.99 -11.79 -21.2 -50.7 6.01 11.70 0 0 P
802.11ax 5468.56 -30.03 | -3.03 27 | -47.75 6.01 11.71 0 0 P
HE20 5440.24 -48.19 -6.99 -41.2 -65.91 6.01 11.70 0 0 A
CH 100 * 5500 17.15 - - -0.57 6.01 11.71 0 0 P
5500MHz * 5500 7.32 - - -10.4 6.01 11.71 0 0 A
* 5700 17.41 - - -0.33 6.01 11.73 0 0 P
802.11ax = * 5700 6.96 - - | -10.78 6.01 11.73 0 0 A
HE20 5725.08 -28.03 -1.03 -27 -45.78 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B39 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5149.5 -25.17 -3.97 -21.2 -42.89 6.01 11.71 0 0 P
802.11ax 5149.5 -41.88 | -0.68 -41.2 -59.6 6.01 11.71 0 0 A
HE40 * 5190 19.64 - - 1.95 6.01 11.68 0 0 P
CH 38 * 5190 8.18 - - -9.51 6.01 11.68 0 0 A
5190MHz 5420.6 -35.77 -14.57 -21.2 -53.49 6.01 11.70 0 0 P
5376 -47.33 -6.13 -41.2 -65.04 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B40 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5096.22 -36.49 -15.29 -21.2 -54.22 6.01 11.77 0 0 P
802.11ax 5014.62 -49.3 8.1 -41.2 -67.07 6.01 11.73 0 0 A
HE40 * 5310 14.99 - - -2.71 6.01 11.69 0 0 P
CH 62 * 5310 5.48 - - -12.22 6.01 11.69 0 0 A
5310MHz 5352.48 -30 -8.8 -21.2 -47.71 6.01 11.70 0 0 P
5351.76 -47.53 -6.33 -41.2 -65.24 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B41 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5389.84 -33.19 -11.99 -21.2 -50.91 6.01 11.71 0 0 P
802.11ax 5467.6 -32.16 | -5.16 27 | -49.88 6.01 11.71 0 0 P
HE40 5458.72 -48.55 -7.35 -41.2 -66.26 6.01 11.70 0 0 A
CH 102 * 5510 15.89 - - -1.83 6.01 11.71 0 0 P
5510MHz * 5510 5.5 - - -12.22 6.01 11.71 0 0 A
5735.075 -36.45 -9.45 -27 -54.21 6.01 11.75 0 0 P
5425.25 -36.44 -15.24 -21.2 -54.16 6.01 11.71 0 0 P
802.11ax 5461.65 -37.2 -10.2 27 | -54.92 6.01 11.71 0 0 P
HE40 5419.3 -48.95 -7.75 -41.2 -66.66 6.01 11.70 | 0 0 A
CH 134 * 5670 17.17 - - -0.57 6.01 11.73 0 0 P
5670MHz =« 5670 6.38 - - -11.36 6.01 11.73 0 0 A
5731.05 -35.57 -8.57 -27 -53.33 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B42 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5150 -21.59 -0.39 -21.2 -39.31 6.01 11.73 0 0 P
802.11ax 5124.02 4224 | -1.04 -41.2 -59.97 6.01 11.71 0 0 A
HES8O0 * 5210 15.93 - - -1.76 6.01 11.68 0 0 P
CH 42 * 5210 6.84 - - -10.85 6.01 11.68 0 0 A
5210MHz 5361.16 -32.63 -11.43 -21.2 -50.35 6.01 11.70 0 0 P
5376 -45.63 -4.43 -41.2 -63.34 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B43 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5037.4 -36.62 -15.42 -21.2 -54.38 6.01 11.77 0 0 P
802.11ax 5145.52 4762 | -6.42 -41.2 -65.34 6.01 11.71 0 0 A
HES8O0 * 5290 12.67 - - -5.04 6.01 11.70 0 0 P
CH 58 * 5290 3.37 - - -14.34 6.01 11.70 0 0 A
5290MHz 5409.84 -29.41 -8.21 -21.2 -47.13 6.01 11.71 0 0 P
5383.2 -45.79 -4.59 -41.2 -63.5 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B44 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
1 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5410.72 -28.52 -7.32 -21.2 -46.24 6.01 11.71 0 0 P
802.11ax 5469.76 -34.92 | -7.92 27 -52.64 6.01 11.71 0 0 P
HES8O0 5439.28 -47.72 -6.02 -41.2 -64.94 6.01 11.71 0 0 A
CH 106 * 5530 12.65 - - -5.06 6.01 11.70 0 0 P
5530MHz * 5530 2.98 - - -14.73 6.01 11.70 0 0 A
5759.96 -36.35 -9.35 -27 -54.12 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B45 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 1 - 5150~5250MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak

Ant. Limit Line Level Gain Loss Factor Factor|Avg.

2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5147.42 -24.34 -3.14 -21.2 -42.06 6.01 11.71 0 0 P
802.11ax 5148.46 | -46.73 | -5.53 -41.2 -64.45 6.01 11.71 0 0 A
HE20 * 5180 19.37 - - 1.67 6.01 11.69 0 0 P
CH 36 * 5180 9.41 - - -8.29 6.01 11.69 0 0 A

5180MHz

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300 Page Number : B46 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
* 5320 17.85 - - 0.15 6.01 11.69 0 0 P
802.11ax = * 5320 6.88 - - -10.9 6.01 11.69 0 0 A
HE20 5350.08 -34.83 |-13.63 -21.2 -52.54 6.01 11.71 0 0 P
CH 64 5395.04 -47.46 -6.26 -41.2 -65.18 6.01 11.70 0 0 A
5320MHz

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B47 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5454.64 -33.43 -12.33 -21.2 -51.14 6.01 11.70 0 0 P
802.11ax 5470 2941 | -2.41 27 | -47.13 6.01 11.71 0 0 P
HE20 5424.88 -47.54 -6.34 -41.2 -65.26 6.01 11.70 0 0 A
CH 100 * 5500 17.77 - - 0.05 6.01 11.71 0 0 P
5500MHz * 5500 7.72 - - -10 6.01 11.71 0 0 A
* 5700 17.01 - - -0.73 6.01 11.73 0 0 P
802.11ax = * 5700 7.21 - - | -10.53 6.01 11.73 0 0 A
HE20 5725.88 -30.19 -3.19 -27 -47.94 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B48 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5148.72 -27.37 -6.17 -21.2 -45.09 6.01 11.71 0 0 P
802.11ax 5147.42 -44.45 | -3.25 -41.2 -62.17 6.01 11.71 0 0 A
HE40 * 5190 19.41 - - 1.72 6.01 11.68 0 0 P
CH 38 * 5190 8.23 - - -9.46 6.01 11.68 0 0 A
5190MHz 5362.56 -34.68 -13.48 -21.2 -52.4 6.01 11.70 0 0 P
5401.2 -48.06 -6.86 -41.2 -65.78 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B49 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5116.28 -36.24 -15.04 -21.2 -53.97 6.01 11.77 0 0 P
802.11ax 5067.66 -49.23 | -8.03 -41.2 -66.98 6.01 11.73 0 0 A
HE40 * 5310 16.25 - - -1.45 6.01 11.69 0 0 P
CH 62 * 5310 541 - - -12.29 6.01 11.69 0 0 A
5310MHz 5351.28 -30.5 -9.3 -21.2 -48.21 6.01 11.70 0 0 P
5351.04 -44.59 -3.39 -41.2 -62.3 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B50 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO (Zri?]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5458.48 -34.76 -13.56 -21.2 -52.47 6.01 11.71 0 0 P
802.11ax 5462.8 -315 -4.5 27 4922 601 | 1171 0 0 P
HE40 5434.96 -47.03 -5.83 -41.2 -64.75 6.01 11.70 0 0 A
CH 102 5510 16.94 - - -0.78 6.01 11.71 0 0 P
5510MHz 5510 5.93 - - -11.79 6.01 11.71 0 0 A
5745.155 -36.89 -9.89 -27 -54.64 6.01 11.75 0 0 P
5430.85 -36.44 -15.24 -21.2 -54.16 6.01 11.71 0 0 P
802.11ax 5460 -37.29 | -9.41 -27 -555 6.01 11.71 0 0 P
HE40 5448.35 -49.16 -7.87 -41.2 | -66.87 6.01 11.70 0 0 A
CH 134 5670 16.83 - - -0.91 6.01 11.73 0 0 P
5670MHz 5670 6.11 - - -11.63 6.01 11.73 0 0 A
5737.525 -35.85 -8.9 -27 -53.6 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B51 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5150 -22.85 -1.65 -21.2 -40.57 6.01 11.73 0 0 P
802.11ax 5134.94 -41.45 | -0.25 -41.2 -59.17 6.01 11.71 0 0 A
HES8O0 * 5210 16.21 - - -1.48 6.01 11.68 0 0 P
CH 42 * 5210 6.41 - - -11.28 6.01 11.68 0 0 A
5210MHz 5351.36 -33.03 -11.83 -21.2 -50.74 6.01 11.70 0 0 P
5359.48 -45.95 -4.75 -41.2 -63.67 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B52 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note

Groun

Frequency Level Over Limit Read | Antenna | Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
5144.5 -36.16 -14.92 -21.2 -53.84 6.01 11.77 0 0 P
802.11ax 5146.2 -47.72 | -6.52 -41.2 -65.44 6.01 11.71 0 0 A
HES8O0 * 5290 11.95 - - -5.76 6.01 11.70 0 0 P
CH 58 * 5290 3.3 - - -14.41 6.01 11.70 0 0 A
5290MHz 5380.56 -33.48 -12.28 -21.2 -51.19 6.01 11.71 0 0 P
5364.96 -42.93 -1.73 -41.2 -60.65 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B53 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note

Groun

Frequency Level Over Limit Read | Antenna | Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
2 (MHz) (dBm)  (dB) | (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
5455.36 -34.08 -12.88 -21.2 -51.79 6.01 11.71 0 0 P
802.11ax 5468.32 -33.18 | -6.18 27 -50.9 6.01 11.71 0 0 P
HES8O0 5454.88 -43.9 -2.7 -41.2 -61.61 6.01 11.71 0 0 A
CH 106 * 5530 12.75 - - -4.96 6.01 11.70 0 0 P
5530MHz * 5530 3.27 - - -14.44 6.01 11.70 0 0 A
5754.605 -35.52 -8.52 -27 -53.29 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B54 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
5147.16 -22.46 -1.26 -21.2 -40.18 6.01 11.71 0 0 P
802.11ax 5149.5 -46.5 -5.3 -41.2 -64.22 6.01 11.71 0 0 A
HE20 * 5180 19.62 - - 1.92 6.01 11.69 0 0 P
CH 36 * 5180 9.16 - - -8.54 6.01 11.69 0 0 A
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B55 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
* 5320 18.8 - - 1.1 6.01 11.69 0 0 P
802.11ax = * 5320 8.22 - - -9.48 6.01 11.69 0 0 A
HE20 5352.72 -24.18 -2.98 -21.2 -41.89 6.01 11.71 0 0 P
CH 64 5351.68 -46.31 -5.11 -41.2 -64.02 6.01 11.70 0 0 A
5320MHz

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B56 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5455.6 -35.71 -14.51 -21.2 -53.42 6.01 11.70 0 0 P
802.11ax 546312 -32.28 | -5.28 27 | -50 6.01 11.71 0 0 P
HE20 5410.8 -48.04 -6.84 -41.2 -65.76 6.01 11.70 0 0 A
CH 100 * 5500 17.69 - - -0.03 6.01 11.71 0 0 P
5500MHz * 5500 7.61 - - -10.11 6.01 11.71 0 0 A
* 5700 18.3 - - 0.56 6.01 11.73 0 0 P
802.11ax = * 5700 6.76 - - | -10.98 6.01 11.73 0 0 A
HE20 5725.4 -30.41 -3.41 -27 -48.16 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B57 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5149.76 -23.47 -2.27 -21.2 -41.19 6.01 11.71 0 0 P
802.11ax 5147.42 -42.68 | -1.48 -41.2 -60.4 6.01 11.71 0 0 A
HE40 * 5190 19.45 - - 1.76 6.01 11.68 0 0 P
CH 38 * 5190 8.12 - - -9.57 6.01 11.68 0 0 A
5190MHz 5418.84 -36.13 -14.93 -21.2 -53.84 6.01 11.70 0 0 P
5368.72 -48.73 -7.53 -41.2 -66.44 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B58 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5040.12 -36.6 -15.4 -21.2 -54.36 6.01 11.77 0 0 P
802.11ax 5057.8 -49.25 | -8.05 -41.2 -67 6.01 11.73 0 0 A
HE40 * 5310 16.7 - - -1 6.01 11.69 0 0 P
CH 62 * 5310 5.38 - - -12.32 6.01 11.69 0 0 A
5310MHz 5350.08 -27.75 -6.55 -21.2 -45.46 6.01 11.70 0 0 P
5351.04 -41.55 -0.35 -41.2 -59.26 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B59 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5459.68 -33.44 -12.24 -21.2 -51.15 6.01 11.71 0 0 P
802.11ax 5468.8 -29.33 | -2.33 27 -47.05 6.01 11.71 0 0 P
HE40 5459.92 -46.33 -5.13 -41.2 -64.04 6.01 11.70 0 0 A
CH 102 * 5510 16.95 - - -0.77 6.01 11.71 0 0 P
5510MHz * 5510 6.14 - - -11.58 6.01 11.71 0 0 A
5736.965 -36.4 -9.4 -27 -54.14 6.01 11.75 0 0 P
5359.45 -35.89 -14.69 -21.2 -53.61 6.01 11.71 0 0 P
802.11ax 5466.55 -36.67 | -9.67 27 -54.39 6.01 11.71 0 0 P
HE40 5408.45 -48.93 -7.73 -41.2 -66.65 6.01 11.70 | 0 0 A
CH 134 * 5670 15.95 - - -1.79 6.01 11.73 0 0 P
5670MHz =« 5670 5.65 - - -12.09 6.01 11.73 0 0 A
57400.5 -35.76 -8.76 -27 -53.51 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B60 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5150 -21.91 -0.71 -21.2 -39.63 6.01 11.73 0 0 P
802.11ax 5114.4 -43.6 24 -41.2 -61.33 6.01 11.71 0 0 A
HES8O0 * 5210 14.61 - - -3.08 6.01 11.68 0 0 P
CH 42 * 5210 5.09 - - -12.6 6.01 11.68 0 0 A
5210MHz 5358.08 -32.5 -11.3 -21.2 -50.22 6.01 11.70 0 0 P
5356.4 -46.67 -5.27 -41.2 -64.18 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B61 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
3 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5021.76 -35.91 -14.71 -21.2 -53.68 6.01 11.77 0 0 P
802.11ax 5149.26 -47.43 | -6.23 -41.2 -65.15 6.01 11.71 0 0 A
HES8O0 * 5290 14.34 - - -3.37 6.01 11.70 0 0 P
CH 58 * 5290 3.75 - - -13.96 6.01 11.70 0 0 A
5290MHz 5375.76 -25.77 -4.57 -21.2 -43.48 6.01 11.71 0 0 P
5377.44 -41.83 -0.63 -41.2 -59.54 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B62 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
3 (MHz) (dBm) (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) |(P/A)
5440.12 -33.15 -11.95 -21.2 -50.87 6.01 11.71 0 0 P
802.11ax 5465.92 -33.66 | -6.66 27 -51.38 6.01 11.71 0 0 P
HES8O0 5437.6 -45.35 -4.15 -41.2 -63.07 6.01 11.71 0 0 A
CH 106 * 5530 11.68 - - -5.03 6.01 11.70 0 0 P
5530MHz * 5530 3.25 - - -14.46 6.01 11.70 0 0 A
5728.775 -36.15 -9.15 -27 -53.9 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B63 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
5149.24 -33.48 | -12.28 -21.2 -51.2 6.01 11.71 0 0 P
802.11ax 5146.38 -47.47 -6.27 -41.2 -65.19 6.01 11.71 0 0 A
HE20 * 5180 18.58 - - 0.88 6.01 11.69 0 0 P
CH 36 * 5180 8.45 - - -9.25 6.01 11.69 0 0 A
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B64 of B74




swamranas. FCC RADIO TEST REPORT Report No. : FR200504001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
* 5320 17.91 - - 0.21 6.01 11.69 0 0 P
802.11ax = * 5320 7.54 - - -10.16 6.01 11.69 0 0 A
HE20 5350.08 -32.33  |-11.13 -21.2 -50.54 6.01 11.71 0 0 P
CH 64 5352.96 -47.36 -6.16 -41.2 -65.07 6.01 11.70 0 0 A
5320MHz
1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.

TEL : 408 9043300

Page Number : B65 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5452.72 -34.17 -12.97 -21.2 -51.88 6.01 11.70 0 0 P
802.11ax 5468.56 -33.35 | -6.35 27 | -51.07 6.01 11.71 0 0 P
HE20 5395.6 -48.17 -6.97 -41.2 -65.89 6.01 11.70 0 0 A
CH 100 * 5500 18.33 - - 0.61 6.01 11.71 0 0 P
5500MHz * 5500 7.53 - - -10.19 6.01 11.71 0 0 A
* 5700 16.91 - - -0.83 6.01 11.73 0 0 P
802.11ax = * 5700 6.42 - - -11.32 6.01 11.73 0 0 A
HE20 5727.16 -33.06 -6.06 -27 -50.81 6.01 11.74 | 0 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B66 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5148.46 -30.34 -9.14 -21.2 -48.06 6.01 11.71 0 0 P
802.11ax 5146.64 -45.63 | -4.43 -41.2 -63.35 6.01 11.71 0 0 A
HE40 * 5190 17.99 - - -0.3 6.01 11.68 0 0 P
CH 38 * 5190 7.29 - - -10.1 6.01 11.68 0 0 A
5190MHz 5418.84 -36.06 -14.86 -21.2 -53.77 6.01 11.70 0 0 P
5393.08 -48.98 -7.78 -41.2 -66.7 6.01 11.71 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B67 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5048.28 -36.55 -15.35 -21.2 -54.31 6.01 11.77 0 0 P
802.11ax 5087.72 -49.05 | -7.85 -41.2 -66.79 6.01 11.73 0 0 A
HE40 * 5310 15.03 - - -2.67 6.01 11.69 0 0 P
CH 62 * 5310 4.74 - - -12.96 6.01 11.69 0 0 A
5310MHz 5350.8 -31.05 -9.85 -21.2 -48.76 6.01 11.70 0 0 P
5351.76 -44.96 -3.76 -41.2 -62.67 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B68 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5459.92 -32.51 -11.31 -21.2 -50.22 6.01 11.71 0 0 P
802.11ax 5469.28 -29.95 | -2.95 27 | -47.67 6.01 11.71 0 0 P
HE40 5459.92 -46.26 -5.06 -41.2 -63.97 6.01 11.70 0 0 A
CH 102 * 5510 15.91 - - -1.81 6.01 11.71 0 0 P
5510MHz * 5510 5.7 - - -12.02 6.01 11.71 0 0 A
5733.185 -36.83 -9.83 -27 -54.59 6.01 11.75 0 0 P
5431.55 -35.97 -14.77 -21.2 -53.69 6.01 11.71 0 0 P
802.11ax 5467.25 -36.6 9.6 27 | -54.32 6.01 11.71 0 0 P
HE40 5456.75 -49.07 -7.87 -41.2 -66.78 6.01 11.70 | 0 0 A
CH 134 * 5670 15.57 - - -2.17 6.01 11.73 0 0 P
5670MHz =« 5670 5.03 - - -12.71 6.01 11.73 0 0 A
5754.85 -36.36 -9.36 -27 -54.13 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B69 of B74




somoncas. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note

Groun

Frequency Level Over Limit Read | Antenna | Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
5117 -33.94 -12.74 -21.2 -51.67 6.01 11.73 0 0 P
802.11ax 5150 -46.7 5.5 -41.2 -64.42 6.01 11.71 0 0 A
HES8O0 * 5210 14.22 - - -3.47 6.01 11.68 0 0 P
CH 42 * 5210 3.46 - - -14.23 6.01 11.68 0 0 A
5210MHz 5424.44 -35.65 -14.45 -21.2 -53.37 6.01 11.70 0 0 P
5424.44 -47.44 -6.24 -41.2 -65.16 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B70 of B74




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge)

Groun

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
5127.5 -36.55 -15.35 -21.2 -54.28 6.01 11.77 0 0 P
802.11ax 5088.06 -47.74 | -6.54 -41.2 -65.48 6.01 11.71 0 0 A
HES8O0 * 5290 11.82 - - -5.89 6.01 11.70 0 0 P
CH 58 * 5290 2.58 - - -15.13 6.01 11.70 0 0 A
5290MHz 5373.6 -32.68 -11.48 -21.2 -50.39 6.01 11.71 0 0 P
5376.24 -44.84 -3.64 -41.2 -62.55 6.01 11.70 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B71 of B74
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna Path MIMO Cijri(:]l;]n Peak
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) (dB) | (dBm) | (dBm) | (dBi) | (dB) (dB) (dB) |(P/A)
5443.84 -33.2 -12 -21.2 -50.91 6.01 11.71 0 0 P
802.11ax 5468.08 -35.23 | -8.23 27 -52.95 6.01 11.71 0 0 P
HES8O0 5442.88 -44.97 -3.77 -41.2 -62.68 6.01 11.71 0 0 A
CH 106 * 5530 12.39 - - -5.32 6.01 11.70 0 0 P
5530MHz * 5530 2.36 - - -15.35 6.01 11.70 0 0 A
5729.405 -36.52 -9.52 -27 -54.27 6.01 11.74 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B72 of B74
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 408 9043300 Page Number : B73 of B74
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Report No. : FR200504001B

A calculation example for radiated spurious emission is shown as below:

WIFI Note = Frequency Level Over Limit Read | Antenna Path | Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos Pos |Avg.

1 (MHz)  (dBpV/m) (dB) (dBpV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg) (P/A)(HN)
802.11b 2390 55.45  -1855 74 5451 3222 458 3586 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2.

Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBpV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBpuV) — 35.86 (dB)
=43.54 (dBpV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL

1 408 9043300
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Appendix C. Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Jordan Huang
Relative Humidity : 52~58%

Note symbol

-L Low channel location

-R | High channel location

TEL : 408 9043300 Page Number : C1 of C145
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SPORTON LAB.

<Band-edge Unmodulated>
Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI Band 1 5150~5250MHz Band Edge

ANT 802.11ax HE20 CH36 5180MHz

1 CSE Fundamental

Date: 05.19.2020

[UTTI__IT
PP BRRPUSOWBAY, B e —-_ M‘"‘“‘“‘“’“’*‘ a0 %Mﬂz
-50.0{ 50,0 sttt ool
Ea dition PEAI( BE ANT 6.01 HORIZONTAL Condition : PEAK(UNII) ANT 6.01 HORIZONTAL
Deveuor : Peak Detector eak
Peak

|

100
200
300

400
1 g

S

600
700
000 5030 5050. 5070. 5090, 50, 5130, 5150, 5170. 5190 5210 5230, 5260
Frequency (Miz)
site : THO1-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peak

Avg. Left blank
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Date: 05.19.2020

Avg.

03— v
88
592
59
300 5330, 5350, 370, 5390, a0, 5430, 5450, 5460
Frequency (Miz)
site : THO1-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peak

evettasm) oo 05192020 et tam)
349 9
2 P
14 19
39 \ 39
1 | 1
7 / Al pe s 7
L m H penom
19 / 19
3 - ) , w2
= T
| s R
559 524
4 4
R N Y waw o5 o o0 o0 700
Treavoncy ) roaveney )
site iTHoLCA site iTHoLCA
Condion £ PEAK_BE ANT 601 HORIZONTAL Condion+ PEAK(UNIE) ANT 601 HORIZONTAL
Detector :Peak Detector eak
evetasm) oo 05192020
349
20

Left blank

TEL : 408 9043300
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Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

Peak

Date: 05.19.2020

420, 5440,
Frequency (MHz)

5460, ED 5500, 5510

: THO1-CA
+PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL
eak

,

e m
N T oAy ™

-

Condition : PEAK(UNIT) ANT 6.01 HORIZONTAL

Detector eak

Date: 05.19.2020

Avg.

0. 480, 5500, 5510

Frequency (Miz)

+ AV6_BE(UNIT)_B3 ANT 6.01 HORTZONTAL
k

Left blank

TEL : 408 9043300
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FCC RADIO TEST REPORT
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Fundamental

Peak

Date: 05.20.2020

wd
. nd
Wi
10.0/ '/‘ '\‘ 10.0/
of \ o
N
2
\\ PEAK_BE(UNN)_B3)| T T 1 [T LS LI PEAK(UNI)
PO GRROTDY WTON o
e LA e “THoLCA
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition : PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Peak Detector Peak

TEL : 408 9043300

Page Number
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Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - L

CSE

Fundamental

Date: 05.19.2020

Avg.

eve taom) bate: 05102020 eve 0oy
304 309
.
204 p— 204
10.0f had! 10.0f
o) ol
100 104
0 209
. ST peaxumn)
300 *{"‘Ww T"“v,- 300
P SRR RV Y . W PRI | 04 g 12
e oot
504 [ s
500 509
70 709
G0 Su30. 5056 5070, B0%. S0 530,510, 570, 5190 520 630 5280 w00 7500 D o0, 5000, G200, To00
Froquency () froquency ()
site $THOLCA site $THOLCA
Condition :PEAK_BE ANT 6,01 HORIZONTAL Condition  : PEAK(UNII) ANT 6.01 HORIZONTAL
betector < Peak betector eak
eve (@) Date:05.19.2020
304
204
100
o)
100
200
309
40
1
0 S S —
a0
700
G0 Su30. 5056 5070, B0%. S0 530,510, 570, 5190 520 6230 5280
Froquency ()
Site : THO1-CA
Condition ¢ AV6_BE ANT 6,01 HORTZONTAL
Detector :Peak

Left blank
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WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - R

CSE Fundamental

Peak

evel 98m)

Date: 05-19-2020

W0,

pEAK|BE

Site

Detector

180 5210, 5230 5260, 5210, 5290, 6310. 5330. 53%0. 6370, 5300, 5410, 5430 5460
"

: THOL-CA
Condition +PEAK_BE ANT 6.01 HORTZONTAL
eak

Frequency (MHz)

Left blank

Avg.

evel 98m)

Date: 05-19-2020

i

209 \
00

P

Site
Condition
Detector

780 5210, 5230 5260, 5270, 5290. 5310, 5330. 53%0. 6370. 5300. 5410, 5430, 5480
i

: THOL-CA
: AV6_BE ANT 601 HORTZONTAL
+Peak

requency (MHz)

Left blank
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Date: 05.19.2020

Avg.

475
583
592
000 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270 5290, 5310, 5
Frequency (MHz)
site : THO1-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peak

evel (¢Bm) Date:05.19.2020 ovel (d8m)
PEAK B

192 192
203 203

75| 75|

67 o]

42| 42|
150 150
253 253 n__fm | peacumn)
36| + " 36| | A
7.5/ AT Sttt G
s 583
02 82

00 5030. 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5910, 5 000 2000, 3000 000, ETS w000, 7000
Froquency (Wiz) Froquency (Wiz)
site + THOL-CA site $ THOI-CA
Condition + PEAK_BE ANT 6.01 HORIZONTAL Condition + PEAK(UNII) ANT 6,01 HORIZONTAL
Detector +Peak Detector eak
evel (¢Bm) Date:05.19.2020
G BE
192
203

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

evel (9Bm)

Date: 05-19-2020

X PEAK B

N
\vaMMMMmeMVM

Site

Detector

220 5250, 5270, 5200 5310, 5330, 5350 5370, 5300 5410, 5430, 460

5
Frequency (MHz)

: THOL-CA
Condition +PEAK_BE ANT 6.01 HORTZONTAL
eak

Left blank

Avg.

evel (98m)

Date: 05-19-2020

253
367

475—’___/

B T

\ AvG |

583
502
220 5250, 5270, 5290 5310, 5390, 5350, 6370. 5390 5410, 5430, 450
Frequency (MH2)
Site : THOL-CA
Condition : AV6_BE ANT 601 HORTZONTAL
Detector +Peak

Left blank
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Peak

ovel (dBm)

Date: 05.19.2020

z#
|

[ ekl
oo B0 B S S s 0 FR S S 50

Condition
Detector

Frequency (MHz)

: THO1-CA
+PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL
eak

Date: 05.20.2020

it b

PEAK(UNY)

e s |

: THO1-CA
+ PEAK(UNII) ANT 6.01 HORIZONTAL
eak

3000, 5000, 5000, 7000

4000,
Frequency (Miz)

ovel (dBm)

Date: 05.19.2020

I

EEiEE

Avg.

350

Condition
Detector

360 5400 5420 5440 5460 5480, 5500, 5520, 5540, 5560, 5590

Frequency (Miz)

/6_BE(UNTT)_B3 ANT 6.01 HORTZONTAL
k

Left blank
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - R

CSE

Fundamental

Peak

evel (98m)

Date: 05-19-2020

100
Py
1 //

300 MM
400)

10.0/ s
o

i

Vo, A,

PEAR_BE(UNI_B3|

1

5450 5480,

Site
Condition
Detector

5500, 5520, 5540, 5560, 5560, 5600. 5620, 5640, 5660, 5680, 5700 5720, 5740, 5765
Frequency (MHz)

+ THOL-CA
+PEAK_BE(UNIT)_B3 ANT 6.01 HORTZONTAL
+Peak

Left blank

TEL : 408 9043300
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 05-19.2020

vg.

Left blank

200 200 1
109 MH 109
1] /!( UTT T LI 1) LI PEAK(UNI)|
€ : Attt i 0. Yy AVG 412
SR SO it naRt e
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition : PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Peak Detector Peak
od ]
J
-20.0{ ”
-50.0| ,_’/
Condition : AV6_BE(UNIT)_B3 ANT 6.01 HORIZONTAL
Detector Peak.
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Report No. : FR200504001B

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
1 CSE Fundamental
: /”W
E{{Z!;Z: ;E:S:(:;éé(UNH),BB ANT 6.01 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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Band 1 - 5150~5250MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - L

CSE

Fundamental

Date: 05.19.2020

Avg.

Left blank

vl 6Bm) bate:05.10.2020 evedBm)
30d 304
200) 200) X
104 frteney 104
e N
-10.0| // -10.0|
3 200
ST veakon
300 T 300
A0t P T 400 T —
- e
saq) T N
a0 s0a)
704 700
oo o s0%. SoTa 0%, B0 510 B0 ST 50 i s T 5000 o0 o0 T oo )
Freaueney iz freauency Wiz
site S THOLCA site S THOLCA
Condition +PEAK_BE ANT 601 HORIZONTAL Condition  : PEAK(UNIT) AN 6,01 HORTZONTAL
Detector :Peak Detector eak
vl ) bate:05.10.2020
30d
200
104
od oy
100
200
304
4 )
7).
s00)
700
oo o so%. SoTa 0% B0 510, B0, Sia 0 i sd0 5
Freaueney e
Site : THO1-CA
Condifion : AV6_BE ANT 6,01 HORIZONTAL
Detector :Peak

TEL : 408 9043300
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WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - R

CSE

Fundamental

Peak

evel 98m)

Date: 05-19-2020

mr“"““\[“‘“"‘h

\\(MW oeawac

Yol 1

R N |

Site
Condition
Detector

180 5210, 5230 5260, 5210, 5290, 6310. 5330. 53%0. 6370, 5300, 5410, 5430 5460

Frequency (MHz)

: THOL-CA
+PEAK_BE ANT 6.01 HORTZONTAL
eak

Left blank

Avg.

evel 98m)

Date: 05-19-2020

ol
ey
200 K

P

N 1

Site
Condition
Detector

80 5210, 5230 5250, 5270, 5290. 5310. 5330. 5350. 6370. 5300, 5410, 5430, 546
i

requency (MHz)
: THOL-CA

: AV6_BE ANT 601 HORTZONTAL
+Peak

Left blank

TEL : 408 9043300

Page Number

1 C15 of C145



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

1 CSE

Fundamental

Date: 05.19.2020

Avg.

eve taom) bate: 05102020 eve aom)
Peax be
353 353
23] 23]
s s
o - s o)
B e B
5. / 150
25 /N ase T _T1
36| /\M,,M 36|
1] 7 E—
503 503
a0 502
o0 5690, 505, 5670, 5080, SH10. 5130 5150, 5170 5150, 0. 5250, 5250, 5270, 5290, 310, 5 00 7000 5000 o0, £ oo, 7a00
Tremuoncy () Froquency (M)
site $THOLCA site $THOLCA
Condition  :PEAK_BE ANT 6.01 HORIZONTAL Condition : PEAK(UNT) ANT 601 HORTZONTAL
betector < Peak betector eak
eve @8y bate: 05102020
G e
303
23]
s
o
42
150
254
367]
1 . —
503
a0
o0 5690, 505, 5670, 5086, SH10. 5130, 5760, 5170 5150, 2o, 5200, 5260, 5270 5290, $9T0. 5
Trenwoncy ()
site $THOICA
Condiion  : AVG_BE ANT 6,01 HORIZONTAL
Detector < Peak

Left blank
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

evel (9Bm)

Date: 05-19-2020

PEAK_BE

220 5250, 5270, 5200 5310, 5330, 5350 5370. 5300 5410, 5430, 460

Frequency (MHz)

Site : THOL-CA
Condition +PEAK_BE ANT 6.01 HORTZONTAL
Detector eak

Left blank

Avg.

evel (98m)

Date: 05-19-2020

=
! T
I

475

220 5250, 5270, 5290 5310, 5390, 5350, 6370, 5390 5410, 5430, 450

Frequency (MH2)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORTZONTAL
Detector +Peak

Left blank
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Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Date: 05.19.2020

Avg.

I N
e

600
700
350 5360. 5400, 5420 54D, 5 80, 5500 5520, 5540, 5560, 5590
Frequency (MHz)
Site THOL-CA
Condition + AV6_BE(UNIT)_B3 ANT 6.01 HORTZONTAL
Detector :Peak

Left blank
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1od | W 10
od / o)
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704 700
T e B0 B S S G0 0 S S S 5 00 7000 om0 o0 D w000 Tou
reauency (Whe freauency owiz
site S THOLCA site S THOLCA
Condition : PEAK_BE(UNIT)_B3 ANT 6.01 HORIZONTAL Condition : PEAK(UNII) ANT 6.01 HORIZONTAL
Derector :Peak Derector  :Peak
v ) bate:05.10.2020
304
204
10
od
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - R

CSE

Fundamental

Peak

\\MMWM Pensetn 55

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620,
Froquency (MHz)

+PEAK_BE(UNITT)_B3 ANT 6.01 HORTZONTAL
+Peak

5640, 5660, 5680, 5700, 5720, 5740, 5

Left blank

TEL : 408 9043300

Page Number

1 C19 of C145



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 CH36 5180MHz

CSE

Fundamental

Peak

Date: 05202020

evel 98m)

100 / \%
/
0 N O R e e . e

00 5030. 5050, 5070 5090. 510, 5130, 5150 5170 5190, 5210. 5230,
Frequency (MiHz)

Site : THO1-CA

Condition +PEAK_BE ANT 6.01 HORIZONTAL

Detector +Peal

5260

evel 48m)

Date: 05.20.2020

'1"’“‘U‘¥_\L1U_I—4U_I—Lﬂ LT | powom)

st AVG 412

000

Site
Condition
Detector

2000, 3000, 5000, 5000, 7000

4000,
Frequency (MHz)

THOI-CA
PEAK(UNII) ANT 6.01 HORIZONTAL
Peak

Avg.

Date: 05202020

evel 98m)

000 5030 5050. 5070. 5090, 5M0. 5130, 5150, 5170, 5190 5210 5230,
Frequency (MiHz)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

5260

Left blank
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Date: 05.20.2020

Avg.

A ”\

|
AN

502
595
300 5330, 5350, B 5390. E EED 5450, 5460
Frequency (MiHz)
Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

Left blank

qolLevel@am) Date:05.20.2020 evel gBim)
34 34
24 2
118 v 133
: &
21 \ 74
75| \ PEAK B s
pEAKuY
o J \ P T T T —n |
- 83 o 412
== e
ey 4as]
502 502
59 08|
S T ) 0 00, 5000, 000, T w000, 70
Froquency (H:) Froquency (M)
site $THOL.CA site THOLCA
Condition  :PEAK_BE ANT 6,01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector  :Pea Deector Peak
evelBm) Date:05.20.2020
34
24
118

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Date: 05.20.2020

Avg.

evel (@Bm) Date:05-202020 evel (dBm)
300) 300
200) - 200
[y
10| [‘ 10,
09 f 00
100 100
200
I PEAK(UNY)
300 300
400 400) 5 412
500 500
500 60
700 700
350 £ 5400, 420, 5440, 560, E 5500, 510 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHa) Frequency (Miz)
site : THOL-CA site THOL-CA
Condition +PEAK_BE(UNIT)_B3 ANT 6.01 HORTZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector Peak Detector peak
evel (@Bm) Date:05-202020
300)
200)
109
ol J/‘r\
E
N
200
300
! !
500
700
350 360, E 420, 5440, 560, Ex 5500, 5510
Frequency (MHz)
site : THOL-CA
Condition + AV6_BE(UNIT)_B3 ANT 6,01 HORIZONTAL
Detector +Peak

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 05.20.2020

10.0/ \Jv

AN

PEAK_BE(UNI)_B3

kN

g,

o

Site
Condition
Detector

5700. ED 5720,
Frequency (MHz)

: THOL-CA
+PEAK_BE(UNIT)_B3 ANT 6.01 HORTZONTAL
Peak

5740.

5750. 5760, 5765

ovel (48m)

Date: 05.20.2020

200)

100)

0|

100)

i [ [ Ny N T R D

300)

PEAK(UNY)

AVG 412
o i
500
50|
700
500 7000 3000 2000, . 5000, 7000
Freauency (MHz)
Site HOL-CA
Condition PEAK(UNIT) ANT 6.01 HORTZONTAL
Detector eak

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - L

CSE

Fundamental

Peak

evel 98m) Date: 05202020

xfmﬂ\
104 .
/ ”\m,

=
> -
R B O o

00 5030. 5050 5070 5090. 510, 5130, 5150 5170, 5190, 5210. 5230 5260
Frequency

E
)
Site : THO1-CA

Condition +PEAK_BE ANT 6.01 HORIZONTAL
Detector +Peal

evel 48m)

Date: 05.20.2020

300

200)

100]

ol

100

P

""'“WMJ_I—Lj LT Peaun)

AVG_412

s00]

500)

000

Site
Condition
Detector

2000, 3000, 5000, 5000, 7000

4000,
Frequency (MHz)

THOI-CA
PEAK(UNII) ANT 6.01 HORIZONTAL
Peak

Avg.

evel 98m) Date: 05202020

: 1
‘ j S

000 5030 5050. 5070. 5090, 5M0. 5130, 5150, 5170, 5190 5210, 5230, 5260
Frequency (MiHz)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05202020

pEAK BE

905780 6210, 5230. 5250. 5270. 5200, 5310, 5330, 5350, 5370. 5390 5410 5430,

Frequency (MHz)
Site : THOL-CA
Condition +PEAK_BE ANT 6.01 HORTZONTAL
Detector Peak

460

Left blank

Avg.

evel (d8m)

Date: 05202020

ol
100
200
300

o
. -

AVG,_BE

180 5210, 5230 5260 5270, 5290, 5310. 5330 5350, 5370,
Frequency (M)

Site : THOL-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peal

390, 5410, 5430

ET

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Date: 05.20.2020

Avg.

000 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230, 5250. 5270 5290, 5310, 5340
Frequency (MiHz)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

- R s
e
m m
ad a
o s
o] ST
b 1 :
- \ s
| S ——— Py | S Y S s s e s 7111
36 1 sl -36.7| AVG_412]
d s
a a
wd ]
s %
T s e
Site : THOI-CA Site THO1-CA
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector : Peal Detector Peak
Peak
- R
e
m
ad
o
o
4, f
5
|
|
AT 1
)
-

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

ovel (d8m) Date: 05202020

/ e
253

1
3611 D =

20 5250 6270 5290, 5310, 5330 6350 5370, 5390 5410 5430 460
Frequency (MHz)

Site : THOL-CA

Condition +PEAK_BE ANT 6.01 HORTZONTAL

Detector Peak

Left blank

Avg.

ovel dBm) Date: 0520 2020

:
54 [
475, 1

583
502
220 5250, 5270, 5200, 5310, 5330, 530 5370, 5300, 5410, 5430, 5260
Frequency (M)
Site : THOL-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peal

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Peak

evel 98m)

Date: 0520 2020 evel 48m)

Date: 05.20.2020

7
FROPERPRR ARV POV i St

A P

s / \
/ “’\LN Ut L PEAK(UND)

Mg -300)

B
e

P

s00)

500)

Site

Detector

350 5360, 5400, 5420, 5440, 5400. 5460 5500 5520, 5540, 5560, 5590 000
)

: THO1-CA
Condition + PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition
Peak

Frequency (MH2)
Site

Detector

2000, 3000,

THOI-CA
PEAK(UNII) ANT 6.01 HORIZONTAL
Peak

4000, 5000, 5000, 7000
Frequency (MHz)

Avg.

evel 9Bm)

Date: 05202020

350 5360, 5400, 5420,

Site : THOL-CA

Condition + AV6_BE(UNIT)_B3 ANT 6,01 HORIZONTAL

Detector +Peal

5440 5460, 540 5500 5520, 5540, 5560, 5590
Frequency (MiHz)

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R
2 CSE Fundamental
;;;W/ﬁm\w
E{r&zz: EEE':@:(UNH),B3 ANT 6.01 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 05.20.2020

vg.

Left blank

ovel (d8m) Date: 05202020 ovel (48m)
300) 300)
200 200) .
-
100] 100)
09| 0|
100 100)
2 ! 0
UT T | TS PEAK(UNY)
300 ; . 300)
400 v o 00) G a12
500 500
500 600
700 700)
805350 5380, 5400, 5420. 5440, 5460, 5480, 5500, 520, 5540. 560, 5580, 5600, 5620, 5640. 5660, 5680.5700 000 2000. 3000. 4000, 0 5000, 7000
Frequency (MHz) Frequency (MH2)
Site : THOL-CA Site THOL-CA
Condition +PEAK_BE(UNTT)_B3 ANT 6.01 HORTZONTAL Condition PEAK(UNTT) ANT 6.01 HORTZONTAL
Detector Peak Detector eak
evel (d8m) Date: 05202020
300)
200
100]
~
o]
100
200
300
400
500
700
350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 55620, 5540, 5560, 5560, 5600. 5620, 5640. 5660, 5680.5700
Frequency (MHz)
Site : THOL-CA
Condition + AV6_BE(UNIT)_B3 ANT 6.01 HORTZONTAL
Detector Peak

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
2 CSE Fundamental

::Z W’"th
o A
bt T
E{’;:Z:Z: EEE':@:(UNHL% ANT 6.01 HORIZONTAL

Peak Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Band 1 - 5150~5250MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - L

CSE Fundamental

Peak

Date: 05202020 evel 48m) Date: 05-20.2020

evel 98m)

P
100 ‘,\,/WM“\) - 104
od

o
(LI [ N T n rrmcom

Y WVN 9
Limdindtsre e e a1
: ik

2000, 3000, 5000, 5000, 7000

00 5030. 5050 5070 5090. 510, 5130, 5150 5170, 5190, 5210. 5230 5260 000 4000,
Frequency (MiHz) Frequency (MHz)
Site : THO1-CA Site THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Peak

Detector +Peak

Avg.

evel 98m) Date: 05202020

100
200
300

000 5030 5050. 5070. 5090, 50, 5130, 5150, 5170, 5190 5210, 5230, 5260
Frequency (MiHz)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05202020

100 “’“"“”U

0

04

200

=9 %

T
e e T A |

pEAK BE

805780 6210, 5230. 5250. 5270, 5290 5310, 5330, 5350,

Site
Condition
Detector

Frequency (MHz)

: THOL-CA
+PEAK_BE ANT 6.01 HORTZONTAL
Peak

5370, 5390, 5410. 5430, 5460

Left blank

Avg.

evel (d8m)

Date: 05202020

AVG,_BE

Site
Condition
Detector

: THOL-CA
+ AV6_BE ANT 601 HORIZONTAL
:Peak

160 5210, 5230 5260 5270, 5290. 6310, 5330. 53%0. 5370, 6390, 5410, 5430, 5460

Frequency (M)

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE

Fundamental

Date: 05.21-2020

Avg.

Site
Condition
Detector

000 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 534
Frequency (MiHz)

: THOL-CA
: AV6_BE ANT 601 HORIZONTAL
+Peak

evel (@Bm) Date:05-21.2020 evel (dBm)
PEAK BE
302 30
23 203
175 175
67 67
42 42|
159 50
2538 B L e PEAK(UNI)
1
3. dinarteagobons] 3671 ke WG 412
|
475 475
563 503
82 59|
005030, 5050. 5070, 5090. 5110. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 310, 5340 000 2000, 3000, 000, 5000, 000 7000
Freauency (MHz) Frequency (Miz)
site : THOL-CA site THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector +Peal Detector peak
evel (@Bm) Date:05-21.2020
VG BE
302
23
175
67
42
1520
258
367]
E A
563
92|
o

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

ovel (d8m) Date: 05.21.2020

A
150 4 PEAK_BE
I i

p SRV RV

20 5250 6270 5290, 5310, 5330 6350 5370, 5390 5410 5430 460
Frequency (MHz)

Site : THOL-CA

Condition +PEAK_BE ANT 6.01 HORTZONTAL

Detector Peak

Left blank

Avg.

ovel dBm) Date: 05212020

» m——
-15.0/ ~

47 5

AVG BE

220 5250, 5270, 5200 6310, 5330, 530 5370 5300, 5410, 5430, 5260
Frequency (M)

Site : THOL-CA

Condition + AV6_BE ANT 601 HORIZONTAL

Detector +Peal

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Date: 05.21-2020

Avg.

evel (@Bm) Date:05-21.2020 evel (dBm)
300 304
200 200
100 I FW\" 100
o9 /N od
100 1 - 109
1A
200 200
I (L Ty VR o)
300 v . 300
(MNP RNSIORNTL, 4, ¥ AVG_412)
09 409 . st
500 50
500 60
700 709
350 5360, 5400 5420, 544D 5460 500 5500, 5520 5540, 5660 5690 000 2000, 3000, 000 5000, 5000, 7000
Freauency (MHz) Frequency (Miz)
site + THOL-CA site THOLCA
Condition + PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNILI) ANT 6,01 HORIZONTAL
Detector Peak Detector Peak
evel (dBm) Date:05.21.2020
300
200
100f
ol
100 i
200
09 k
o ~
500 B e e
500
700
350 530 5400 5420, SMAD. SA60 5ABD. 5500, 5620 5540, 5660 5690
Frequency (MHz)
site + THOL-CA
Condition + AV6_BE(UNII)_B3 ANT 6.01 HORIZONTAL
Detector +Peak

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HEB0 CH106 5530MHz - R
2 CSE Fundamental

pRRNa AR N
;:Z // \m PEAH_BE(INI)_B3
gl WT
E{r&lg: EEE':@:(UNHL% ANT 6.01 HORIZONTAL

Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR200504001B

Band 1 - 5150~5250MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Band 1 5150~5250MHz Band Edge
ANT 802.11ax HE20 CH36 5180MHz
3 CSE Fundamental
o ;
o \ of
FUT I T LT U I PEAK(UNI)
300 f\/ K\W‘\m 300]
gl il 404 Mv#
T R S
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Peak
o
| N
0. AN
o I S k_
ad
B S
ey
TroLca
Condition : AV6_BE ANT 6.01 HORIZONTAL
Avg. Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE Fundamental

Date: 05.21-2020

Avg.

; Avo_BE
py 1
502
505
300 [N T S0 5410 543, 54505400
Frequency (MHz)
site + THOL-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peal

Left blank

2 / ]
£zl / 74|
-17.5| / PEAK_BE A7.5
e e T T ——
-21.9| / 27.9)
; !
. =
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Detector eak
]
=
a1 \
a4

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Date: 05.21-2020

Avg.

evel 98m) Date: 05.21.2020 evel @8m)

30| 300)
200 200)
100] 100)

00} ogf
100 / 100

0. 200)

PEAK(UNY)
300 . 300)
400 400 AVG_412
500 500
500 s00)
700 700)
350 5380. 5400, a0, 5440, 5460, B 5500, 5510 000 2000. 3000. 4000 " 5000, 7000
Frequency (MHz) Frequency (MH2)
site 1-CA site HOL-CA
Condition +PEAK_BE(UNTT)_B3 ANT 6.01 HORTZONTAL Condition PEAK(UNTT) ANT 6.01 HORTZONTAL
Detector Pe Detector
evel dBm) Date: 05.21.2020

300]

200

100]

/ T\
00|
100
LN

200

300

50,

500

700

350 5360, 5400, a0, 5440, 5460, D 5500, 5510
Frequency (MH)

site : THOI-CA

Condition + AV6_BE(UNIT)_B3 ANT 6.01 HORTZONTAL

Detector Peak

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 05.21.2020

7

PEAK_BE(UNI)_B3

3

Site
Condition
Detector

5700, B

5720, 5730,
Frequency (MHz)

5740, 5750, 5760, 5765

: THOL-CA
+PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL

+Peak

evel (48m)

Date: 05.21-2020

200
100
od
100)
SR
300

400}

T J I

PEAK(UNY)

AVG 412
=

s00)

600

700

000

Site
Condition
Detector

2000,

TH
PEA

3000, 5000,

4000,
Froquency (MHz)

(01-CA
K(UNIT) ANT 6.01 HORTZONTAL

Peak

5000, 7000

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - L

CSE

Fundamental

Peak

evel 98m)

Date: 0521.2020

1ot
RSPV O A e

100 /

(J“’Mﬂ

/

5030, 5050, 5070, 500 5110 5130, 5
Frequency (MH)

site 01-cA

Condition +PEAK_BE ANT 6.01 HORTZONTAL

Detector

5. 5170, 5190, 5210 5230 5260

evel @8m)

Date: 05.21-2020

Z"'“WTUIJ_I—LW F pear(om)

VG 412

000

site
Condition
Detector

2000. 3000. "

4000
Frequency (MH2)

THOL-CA
PEAK(UNTT) ANT 6.01 HORTZONTAL
eak

5000, 7000

Avg.

evel 9Bm)

Date: 05.21.2020

0 5030 5050, 5070, 50%0. 5110, 5130 5150,
Frequency (MHz)

site : THOI-CA

Condition + AV6_BE ANT 601 HORIZONTAL

Detector +Peal

5170 5190, 5210, 5230, 5260

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - R

CSE

Fundamental

Peak

ovel (dBm) Date: 05.21.2020

WADMIA)—\"l
L !
-

200 i,

30 W\M -
i !

160 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5410, 5430. 5460

Site : THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL
Detector +Peak

Left blank

“*'y
104

200 \
204

and A | v e
.

50 -+ -

snd

70

Avg.

ovel (dBm) Date: 05212020

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 5370, 5390. 5410, 5430. 5460
Froquency (MHz)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250. 5270, 5290. 5310, 5340
Frequency (MHz)

site : THOI-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peal

Left blank

cvetamm) Date 05212020 eve () bat: 05212020
Penk e
353 303
209 203
.
s s
A

o o
42 43
150 N 5.
254 M asal T L] 1 Lin pexumn
-36. -36.7] AVG_412]

e e S — LI
a7 a7
503 s03)
92 o03)
5630, 5050 5070, 50%. 5110, 5130 51505170, 5150, 210, 5230, 5280, 5270 5290, B30, Mo o0 7000 000 0. D w00 7o
reavency (i) requency Oz
site o1cA sire THoLCA
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Detector eak
eve aom) Date 05212020
e b

352

203

s

ol

42

150

254

3071

475 1

503

9]
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05.21.2020

o o
43)
150 PEAK_BE
-25.8| il
oy B I S PR S
367 rnseanr ™ o

220

Site
Condition
Detector

5250 5270, 5290 5310 53%0. 5950 5970 5390, 5410, 5430, 5460

: THOL-CA
+PEAK_BE ANT 6.01 HORIZONTAL
+Peak

Left blank
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ovel (6B

m) Date: 05212020

475 S

me mmm————

1

5220

Site
Condition
Detector

5250 5270, 5290 6310 5330, 5350 5370 5300, 5410, 5430, 5460
Frequency (MHz)

: THOL-CA
: AV6_BE ANT 601 HORIZONTAL
+Peak

Left blank
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

evel 98m) Date: 05212020

100]
00}

100 /

\
\\MM

Date: 05.21-2020

evel @8m)

300)

200)

100)

ogf

100

Avg.

1 7 N

50 o i e
700

350 5360, 5400 5420 54D, 5460 5400 5500, 5520, 5540 5560 5690

Frequency (MHz)

site : THOLCA
Condition + AV6_BE(UNIT)_B3 ANT 6.01 HORIZONTAL
Detector Peak

200 200)
PEAK(UNY)
300 = 300)
400 400 VG 412
500 500
500 s00)
700 700)
350 5360, 5400, 5420 5440, 5460, 5480 5500, 5520, 5540 5560, 5590 000 2000. 3000. 4000 " 5000, 7000
Frequency (M) Frequency (MH2)
site 1-CA site HOL-CA
Condition +PEAK_BE(UNTT)_B3 ANT 6.01 HORTZONTAL Condition PEAK(UNTT) ANT 6.01 HORTZONTAL
Detector Pe Detector
evel 9Bm) Date: 05212020
300]
200
100]

Left blank

TEL : 408 9043300

Page Number

1 C46 of C145



ssamonias. FCC RADIO TEST REPORT

Report No. : FR200504001B

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R

3 CSE Fundamental
Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 05.21-2020

vg.

Left blank

ovel (4Bm) Date:05.21.2020 evel (d8m)
300 300
209 209 1
100 100
0| og)
100 \ 100
200 200
[T 1 [ | | | [urm U r [ U Ll PEAK(UNI)
300 00|
1 2 N T
{ + AVG_41.2
400 400
500 500
500 500
700 700
350 5300, 5400, 5420, 5440, 5460. 5460, 5500. 5520, 5540, 5560, 5580, 5600. 5620, 5640. 5660, 5680.5700 000 2000, 3000, 000, 5000, 000 7000
Froquency (MHz) Frequency (MiHz)
site : THOL-CA Site THOL-CA
Condition +PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector +Peak Detector peak
ovel (4Bm) Date:05-21.2020
300
209
100
o ]
100
200 f
00|
i
50,
50|
700
350 5380, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640. 5660, 5680.5700
Froquency (M)
Site : THOL-CA
Condition + AV6_BE(UNIT)_B3 ANT 6,01 HORIZONTAL
Detector Peak
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Band 3 5470~5725MHz Band Edge

WIFI
ANT 802.11ax HE40 CH134 5670MHz - R
3 CSE Fundamental
o {{WWM
: N
S - Wi
Peak Left blank
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Band 1 - 5150~5250MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - L

CSE

Fundamental

Date: 05.21-2020

Avg.

v gBm) Date 05212020 el gom)
200 204
200) 20d
|
104 ST 104
e
o) od
100 v 104
0 20d
o ST LT 1 I m ek
300 AT 300
oottt o w00 16412
—— =
s0a) 509
o0 s0d
704 704
SO 0. SO S0 S S0 S0 S S S w56 00 o0 o0 000 0 w000 )
Freausney (i) Freauency ()
site o1.cA site THOLCA
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Detector eak
v gBm) Date:0521.2020
200
200)
10
o) rm’r
-10.0| i
200
300
i
soa) T
o0
104
oS S0 Sor 0%, S50 5t0. S 610 S s 560
Freausncy o)
site S THOLCA
Condition : AV6_BE ANT 6.01 HORIZONTAL
Detector < Pea
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WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - R

CSE

Fundamental

Peak

Date: 05.21.2020

o6
d

ad

wnr-"“-‘

o
-200| e PEAKRE]
309 W N
-40.0| =
o
<o

160 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390. 410, 5430. 5460

Site : THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL
Detector +Peak

Left blank

Avg.

ovel (dBm) Date: 05212020

N
s
400/ e AVGBE/

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 5370, 5390, 5410, 5430. 5460
Froquency (MHz)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak
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Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE

Fundamental

Date: 05.21-2020

Avg.

50| A 15.)
2538 M\f/”ff 28T L] i - LI BEAK(UNI)
. A
s
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Detector eak

o

4

I
s
p :
ey
THoLCA
Condition : AV6_BE ANT 6.01 HORIZONTAL
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05.21.2020

67 /,w“’”’“ ””\[“W“
184 W )K e o
258 , [%M

220 525, 5270 5290, 5310, 5330 5350. 5370, 5390, 5410 5430, 5460

e : THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL
Detector +Peak

Left blank

Avg.

ovel (d8m)

Date: 05212020

- j rkTH

S AVG BE

47— S N
583
592
5220 5250 5270, 5290, 5310, 5330 6350, 5370, 5390 5410 5430, B4
Frequency (MHz)
Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak
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: FR200504001B

Band 3 - 5470~5725MHz
WIFI 802.11ax HESO (Band Edge)

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH106 5530MHz - L
3 CSE Fundamental

s
oty
o [” I I o
'mo—‘\_‘ m’“m‘ﬂ_}_ﬁ;u_,—L—L PEAK(UNI)|
|
00! vetsmiristnHoasesd PO v o N s3]
-50.0| 75n.nww‘
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL

Peak
o
!
| k
40, /

,__/ s
|
EE
THorca
Condition : AV6_BE(UNIT)_B3 ANT 6.01 HORIZONTAL
Detector Peak
Avg. Left blank
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WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH106 5530MHz - R
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" [ﬁww
=
Peak Left blank
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Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 CH36 5180MHz

CSE

Fundamental

evel 98m) Date: 05222020

- / N
0 S0 N SR B SO B LY | i M\“/‘»»,M..WWﬁ

evel @8m)

Date: 05.22.2020

2"'“WTUI4LI_I—L7

PEAK(UNY)
AVG_412

Avg.

300 7 N
0. 4 \\——

500
500
700
0 5030 5050, 5070. 5090, 5110, 5130, 5150 5170, 5190 5210, 5230, 5260
Frequency (MHz)
site : THOI-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peal

300)
400 400
500 500
500 s00)
700 700)
5030, 5050, 5070. 5090 510 5130 5150 5170, 5190 5210 5230, 5260 000 2000. 3000. 4000 " 5000, 7000
Frequency (MH) Frequency (MH2)
site 01-cA site HOL-CA
Condition +PEAK_BE ANT 6.01 HORTZONTAL Condition PEAK(UNTT) ANT 6.01 HORTZONTAL
Detector Detector
evel 9Bm) Date: 05222020
300]
200
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Date: 05.22.2020

Avg.
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242 22
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] f N
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3 03]
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s sos|
720 S0 S0 5290 530 50, G0 G0 5300 5410 A%, 5460 000 7000 3000 000 o 000 7000
Frequency (WH) Frequency (MHa)
site + THOL-CA site THOL-CA
Condition + PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORTZONTAL
Detector ak Detector eak
evel (gBm) Date: 05:22.2020

45|

242

134 ﬁ‘l\

N |

4 /

s / PEAK BE

a9 7

. /

43

502

s

720 S0 s 590 530 50, G0 G0 50 S0 sAW. 5400
Frequency (M)

site +THOL-CA

Condition + PEAK_BE ANT 6.01 HORIZONTAL

Detector +Pea
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Date: 05.22.2020

Avg.

evettanm) oae0522.2020 oveam)
300 509
200 209
100 109
o o9
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. 209
T T 1 veaomn
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9 4 Y
09 s
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00 -
= E R - ) ooz o0 o 5 o 700
Teauoncy o) recuency )
site L site voL.ca
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
betector i betector
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300
200
100
=:
o ( W
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00
. a
0
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% R )
Hreauoncy )
site “THoLCA
Condition : AV6_BE(UNIT)_B3 ANT 6.01 HORIZONTAL
Detector Peak
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE Fundamental

Peak

Date: 05.22.2020

ovel (dBm) Date: 05.22.2020 ovel (48m)
300] 300)
200] 200)
=
100] 100)
0| 0|
100] 100
7

200
\\ PEAK_BE(UNI)_B3 1 n T 1l [ I PEAK(UNI)
o et {
n
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400 400 A
500 500
500 500
700 700
a5 5700, 710 5720, 5730 740, 5750, 5760, 5765 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (Ha)
site : THOL-CA Site THOL-CA
Condition +PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector +Peak Detector peak
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Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - L

CSE

Fundamental

Date: 05.22.2020

Avg.

eve aom) Date 05222020 eve ()
300 300
200 200
[
100 ‘(“‘ 10,
o) od
100 100
%, 200
- Yo ST T T jl e
300) 300
N ettt i
L skt
o 00 .12
500 | 500
500 | o0l
70 700)
S0 om0 070 S0, 5o 510 Si0. S0 S s 5w 50 o0 7000 000 0. D w00 7o
Freaunes M) requency Oz
site o1cA sire HoL.CA
Condition :PEAK_BE ANT 6.01 HORTZONTAL Condition PEAK(UNIT) ANT 6,01 HORIZONTAL
betector betector
- Date 05222020
300
200
100)
—
!
100
200
309
i
500l L
a0
700
oS S0 Suo S0 B0 S0 50 S0 G0 S0 . 50
Freauoncy M)
site $THOLCA
Condition  : AVG_BE ANT 6,01 HORIZONTAL
Detector < peat
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WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05222020

"

|
\

V\M‘wm

pEAK B

Site
Condition
Detector

160 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5410, 5430. 5460

: THOL-CA
+PEAK_BE ANT 6.01 HORIZONTAL

+Peak

Left blank

Avg.

ovel (d8m)

Date: 05222020

ave e

Site : THOL-CA
Condition
Detector +Peak

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 5370. 5390. 5410, 5430. 5460
Froquency (MHz)

: AV6_BE ANT 601 HORIZONTAL

Left blank
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Date: 05.22.2020

Avg.

evetam) v 0522200 g
e pe

) 302
9 9
175 o 17.5 1

o o1
4 )
159 150
8 s VT AL L eeascm)

;
38 Py 6] T
A
a9 a9
09 -
2 -
5555 a7 50%. S TS 50 5170 5100 270 50 50, are 60 B0 550 7% o o D % 70
eaanes ) reasony i
site o1.ca sire Horca
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Detector
et v 0522200
e be

)

9

14

o]

+

4

159

58

307

a9

03

)

S50 S0k a7 50%. 10 SR 5150 5170 F1S0. NG 5090 550 A e 10 5540
raaanes )

site iTHoLCA

Condition : AV6_BE ANT 6.01 HORIZONTAL

Detector e
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05222020

PEAK_BE

et et

Site
Condition
Detector

220 525, 5270 5290, 5310, 5330 5350 5370, 5390, 5410 5430, 5460

: THOL-CA
+PEAK_BE ANT 6.01 HORIZONTAL

+Peak

Left blank

Avg.

ovel (d8m)

Date: 05222020

AVG BE

5220

Site
Condition
Detector

5250, 5270, 5290,

: THOL-CA

5310 5390, 5350 5370 5300, 5410, 5430, 5460
Frequency (MHz)

: AV6_BE ANT 601 HORIZONTAL

+Peak

Left blank
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FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Date: 05.22.2020

Avg.

- fr L
N

“ | .

500
500
700
350 5360, 5400, 5420, 5440, 5400, 5480 5500 5520, 5540, 5560, 5590
Frequency (MHz)
site : THOI-CA
Condition + AV6_BE(UNIT)_B3 ANT 6.01 HORTZONTAL
Detector Peak

evettanm) a0 222020 oveam)
300 300
204 204
100) VﬂL’W 100
100 \ 100
204 204
A PEAK(UNI)|
300 2l 500
"
a1z
and a0 N 12
sud s
snd 509
704 -
o Fwn o0 Sz S0, s o B B 0 F0 T ) o oo 0 oo o0
reausnc ) recuency )
Site 1ca site votca
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
betector P betector
evettasm) oae05.22 2020
300
204
100
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - R

CSE Fundamental

Peak

ovel (d8m)

Date: 05222020

100
NERENS
100
200
ml PEAY o 53
300

L ST SO VOV RV PO RO OO S I

5450

Site

Detector

: THOL-CA
Condition +PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL
+Peak

5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720 5740. 5765
Frequency (MiHz)
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SPORTON LAB.

WIFI Band 3 5470~5725MHz Band Edge

ANT 802.11ax HE40 CH134 5670MHz - L

4 CSE Fundamental

Date: 05222020 ovel (4Bm) Date: 05.22.2020

ovel (d8m)

0| 0|
100 100)

200 200
[T 1 [ | | | [urm U r [ U Ll PEAK(UNI)
300 . 00|
ol A
AVG_41.2
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350 5300, 5400, 5420, 5440, 5460. 5460, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640. 5660, 5680.5700 000 2000, 3000, 000, 5000, 000 7000
Froquency (MHz) Frequency (MiHz)
site : THOL-CA Site THOL-CA
Condition +PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector +Peak Detector peak
ovel (4Bm) Date:05-22-2020

300

209

100

00
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200

00|

1 B
50|
700
350 5380, 5400, 5420, 5440. 5460, 5480, 5500. 5520, 5540, 5560, 5580, 5600, 5620, 5640. 5660, 5680.5700
Froquency (M)

Site : THOL-CA

Condition + AV6_BE(UNIT)_B3 ANT 6,01 HORIZONTAL

Detector Peak

vg. Left blank
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Band 3 5470~5725MHz Band Edge

WIFI
ANT 802.11ax HE40 CH134 5670MHz - R
4 CSE Fundamental

o L
o / k
o M"M M
P—
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL
Detector : Peak

Peak Left blank
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Band 1 - 5150~5250MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - L

CSE

Fundamental

Date: 05.22.2020

Avg.

| AT

200
300
1

1

500
500
700
0 5030 5050, 5070. 5090, 510, 5130, 5150 5170, 5190 5210, 5230, 5260
Frequency (MHz)
site : THOI-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peal

et tam) oae0522.2020 overasm)
300
10.0f m{"” 100
- PCUTI MU T U M ek
300 i
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5740, 5750, 5750, 57

: THOL-CA
+PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL
+Peak

3

evel (48m)

Date: 05.21-2020

200
100
od
100)
SR
300

400}

T J I

PEAK(UNY)

AVG 812
Heripem]

s00)

600

700

000

Site
Condition
Detector

2000,

THO3
PEA

3000, 5000,

4000,
Froquency (MH2)

1-CA
K(UNIT) ANT 6.01 HORTZONTAL

Peak

5000, 7000
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Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - L

2 CSE

Fundamental

. Y
~<_——-—-—r4¥f—/.\)

g J wa

AS=~n

0 5030 5050, 5070. 50%0. 5110, 5130 5150, 51
Frequency (MHz)

site : THOI-CA
Condition + AV6_BE ANT 601 HORIZONTAL
Detector +Peal

Avg.

170 5190 5210, 5230, 5260

vt g Date 05212020 vt gy Date: 05212020
304 304
20 - 204 1
g ("\Y '\ wd
o) 1 od
o8 \ 10q
3 204
N, T ﬁ‘} 1 s
304 204
1 i |
e o I a1
S
s0q) 500
o0 s0d
704 704
So30 0%, SoTa. 0%, B0 510 Bis0. S %0, 520 50 5260 000 o0 o0 000 0 w000 Touo
Frecusney (o) Freauoncy )
site o1.ca site THoLCA
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector eak Detector eak
eve g Date 05212020
304
200)
104

Left blank
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WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05.21.2020

9 T RSO YVY SO

pEAK B

Site

160 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5A10. 5430. 5460

: THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL

Detector +Peak

Left blank

Avg.

ovel (d8m)

Date: 05212020

3

400 e Ao B
L
500
500
700
T80 520, 5230, G250 5270 5200, 530, 530 30 570 G0 S0 530 G
roquency (HH:)
site +THOL-CA
Condition : AV6_BE ANT 6.01 HORIZONTAL
Detector :Peak

Left blank
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Peak

Date: 05.21.2020

PEAK BE

Pl
‘ L

At

5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5210, 5290, 5310, 5340
L He)

requency (WH)

01-cA
+PEAK_BE ANT 6.01 HORTZONTAL
eak

evel @8m)

Date: 05.21-2020

392

23

175

611

42

150)

258
367
pr

583

502

T

LT i1 - 1 i

e R A

pEAKUNY)

WG 412

000

site

Condition
Detector

3000. 4000
Frequency (MH2)

HOL-CA
PEAK(UNTT) ANT 6.01 HORTZONTAL

Date: 05.21.2020

AVG BE

o

Avg.

70. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5210, 5290, 5310, 5340
Frequency (MH)

: THOI-CA
+ AV6_BE ANT 601 HORIZONTAL
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05.21.2020

67
42)
150
258
36,

Site :
Condition :
Detector

220 525, 5270 5290, 5310, 5330 5350 5370, 539, 5AM0. 5430, 5460

THOL-CA
PEAK_BE ANT 6.01 HORIZONTAL

+Peak

H e o

1

B o = e
Froquency (WH:)

Left blank

Avg.

ovel (d8m)

Date: 05212020

31
7 = e o i

AVG BE

583
592
5220 5250 5270, 5290, 5310, 5330 63%0. 5370, 5300, 5410 5430 5460
Frequency (MHz)
Site : THOL-CA
Conditi : AV6_BE ANT 601 HORIZONTAL
Detector Peak

Left blank
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Date: 05.21-2020

Avg.

et tabmy oae 05212020 oo gm)
300
o V t o
// .
= / A PUUTI U T [ U [ L) ek
300 > ey,
Y S R S | 400 AVG_412)
09
Freauencs ) reuends o)
site L site voL.ca
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
betector i betector
Peak

o

00

“ ) -

,5now—_’~—“—// ]

00

Freausnc )

site “THoLCA

Condition : AV6_BE(UNIT)_B3 ANT 6.01 HORIZONTAL

Detector Peak
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Report No. : FR200504001B

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R
2 CSE Fundamental

FRRATINA
A
T PEAR_BE(IN)_B3
e i ————

Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 05.21-2020

vg.

Left blank

ovel (@Bm) Date:05.21.2020 evel (d8m)
300 300
209 209 4
100 ot 100
0| og)
100 | 100
200 200
[T 1 [ | | | [urm U r [ U Ll PEAK(UNI)
300 00|
A
400 i 400 MG A12
500 500
500 500
700 700
350 5300, 5400, 5420, 5440, 5460. 5460, 5500. 5520, 5540, 5560, 5580, 5600. 5620, 5640. 5660, 5680.5700 000 2000, 3000, 000, 5000, 000 7000
Froquency (MHz) Frequency (MiHz)
site : THOL-CA Site THOL-CA
Condition +PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector +Peak Detector peak
ovel (4Bm) Date:05-21.2020
300
209
100
00| f
100
200
00|
50|
700
350 5380, 5400, 5420, 5440. 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640. 5660, 5680.5700
Froquency (M)
Site : THOL-CA
Condition + AV6_BE(UNIT)_B3 ANT 6,01 HORIZONTAL
Detector Peak
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WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
2 CSE Fundamental

o o e
o /ﬁw\] \
9 ! \\ PEAK_BE(UNI)_B3
Z:WM»M/ . D

Peak Left blank
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Band 1 - 5150~5250MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - L

CSE

Fundamental

Date: 05.21-2020

Avg.

o
=
100] ""’L'\‘ﬁw' AW' W 100]
M PEAK(UNY)
o B S gy
e e
e . m S
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
" vy
e
10| f
o
40, 1 A
SR S S ST WS e r~
e
s
e
G
o o
Condition : AV6_BE ANT 6.01 HORIZONTAL
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WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 CH42 5210MHz - R

CSE

Fundamental

ovel (dBm) Date: 05.21.2020

100 o
og)
. oeak s
-30.0| ’»\ *
Al bttt it

160 5210, 5230 5250 5270, 5290, 5310, 5330 5350, 5370, 53%0. 510, 54%0. St

Avg.

o
m——
100
200 {
300
400 | ave e
\ 7

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

180 5210, 5230 5250 5270, 5290, 5310, 5330 530, 5370, 5390, S10. 5430, St
Froquency (MHz)

Site : THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL
Detector +Peak
ovel (d8m) Date: 05212020
300]
200
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Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz- L

CSE

Fundamental

Date: 05.21-2020

Avg.

61 [ s 67
258 2saf— WL NI W LA BEAKUNI)
1 s
36, sttt ot -36.7] AVG_ 412
= )

N
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL

o

o \

e
oA
Condition : AV6_BE ANT 6.01 HORIZONTAL
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz- R

CSE

Fundamental

Peak

ovel

(@Bm) Date: 05.21.2020

367"

150 PEAK_BE
253

[

B
el |

220

Site

Detector

5250 5270, 5290 5310 53%0. 5950 5970 5390, 5410, 5430, 5460

: THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL

+Peak

Left blank

Avg.

A @Bm) Date: 05212020

/ = ave e
/ N ——

Site

5220 5250 5270, 5290 5310, 5330, 63%0. 370, 5300, 5410 5430 5460
Freq

ency (Miiz)
: THOL-CA

Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak
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Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Avg.

Left blank

avttoom) oae 05212020 oo gm) owe 05212020
300 509
200 209
100 109
e ey
00| i 0.0
109 / 109
209 209
v T T s I veaomn
300 > 200
ok sl N m o1z
09 0
09 o0d
00 700
N R R ooz o0 o 5 o 700
Hreausnc ) recuency )
site \THoLcA site voL.ca
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Peak Detector
ety e 05212020
300
200
100
o e
==
200 |
00 }
PUDIRS e 7/
00
00
100
N R R
Freausnc )
site “THoLCA
Condition : AV6_BE(UNIT)_B3 ANT 6.01 HORIZONTAL
Detector Peak
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WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH106 5530MHz - R
2 CSE Fundamental

pARRRINC
" } ﬂ\
E ; el o 5
j::w«/ W‘ H

Peak Left blank
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Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 CH36 5180MHz

CSE

Fundamental

evel 98m) Date: 05222020

fzﬁ !
! M
]

evel @8m)

Date: 05.22.2020

2"'“WTUI4LI_I—L‘1 r? pear(om)

Avg.

- 4
ANMWWMWM«MM AVG_41.2]
S S Sww w .
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
o ¥
- L
0. Y
7y, e m—— — M\M
af
S
o
o s
Condition : AV6_BE ANT 6.01 HORIZONTAL
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Report No. : FR200504001B

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Date: 05.22.2020

Avg.

. — -
" "

33 j 23
14 v W& pEAK oE 174

T — N o
g M w g ML o
i SN poets
ad wd
ey P

e o1ca e voLca
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Detector eak

»

33 M

v
g
/
383hef “\4 AVG_BE
s
T e N
s oy

site “ToLca

Condition : AV6_BE ANT 6.01 HORIZONTAL

Derector -pes
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FR200504001B

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Date: 05.22.2020

Avg.

eve (gmm) Date: 05222020 v (gBm)
300 300
200 200
100 " 100
0l ag)
100 / 100
. 200
L T LT Ut pEAK U
309 309
i 3
409 e 40 s a12)
500 500
00 a0l
700 709
350 S0 G0 B G0 o B0 5005510 0 7000 5000 o0 o D 7000
requency (MHy) Freauency (2
site 1.ca site HOLCA
Condition  : PEAK_BE(UNTT)_B3 ANT 6,01 HORTZONTAL Condition PEAK(UNI) ANT 6.01 HORTZONTAL
Detector 2 Deector
eve (amm) Date: 05222020
300
200
100
o e
100
200
300
] AT
500
500
700
550 0 G0 B a0 6o B0 5005510
requency (MH:)
site +THoLCA
Condition : AV6_BE(UNTI)_B3 ANT 6.01 HORTZONTAL
Detector Peak
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 05222020

toaf [T
o /

100

200

"N, PEAK_BE(UNI)_B3
300
A b ettt e

400
500
00|
700

a5 5700, 710 5720, 5730 740, 5750, 5760, 5765

Frequency (MHz)

site : THOL-CA
Condition +PEAK_BE(UNIT)_B3 ANT 601 HORIZONTAL
Detector +Peak

evel (48m)

Date: 05.22.2020

200
100
od
100)
SR
300

400}

LT | U L
N

JTLLTT

PEAK(UNY)

AVG 412
ot

s00)

600

700

000

Site
Condition
Detector

2000,

THO3
PEA

3000, 5000,

4000,
Froquency (MH2)

1-CA
K(UNIT) ANT 6.01 HORTZONTAL

Peak

5000, 7000
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Band 1 - 5150~5250MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - L

CSE

Fundamental

Date: 05.22.2020

Avg.

Left blank

evel (gBm) Dates05.22.2020 evel @Bm)
300 200
200 204
e
00 k 0l
100 \ 100
0 204
iy T I T 1 T 1 m peAKUND
e e
g = 00 AL} A 11|
500 500
500 60
700 700
S0, S0%0. 5070 5090, S0, 5105150 5170 5190 6210 5230 560 00 7000 5000 000 0 000 700
Frequency (WH) Frequency (MHz)
site 01-CA site HoL-CA
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Defector
evel (gBm) Date: 05:22.2020
309
200
100
00
|
200 S
300 \/
0 . -
B e o |
500
700
S0, SO0, 5070, 5090, S0, 51305150 5170, 5190, 5210 5230 5260
Frequency (H:)
site $THOLCA
Condition + AVG_BE ANT 6.01 HORIZONTAL
Detector : Peal
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WIFI

Band 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 CH38 5190MHz - R

CSE

Fundamental

Peak

ovel (dBm) Date: 05.22.2020

0o
e
ARSI i o~
00| W

e 1

160 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5A10. 5430. 5460

Site : THOL-CA
Condition +PEAK_BE ANT 6.01 HORIZONTAL
Detector +Peak

Left blank

Avg.

ovel (dBm) Date: 05222020

200
i

400 o e avaar
50,0/ S

50

700

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 5370, 5390. 5410, 5430. 5460
Froquency (MHz)

Site : THOL-CA
Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

Left blank
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Date: 05.22.2020

Avg.

Left blank

175 17.5 1
. A o
258 2saf— WL NI W 1 L PEAK(UNI)
3. A 361 VG 412
— s
Condition : PEAK_BE ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector eak Detector eak
o
“ [
s A
\
475, :
we o
Condition : AV6_BE ANT 6.01 HORIZONTAL
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 05222020

36 Tt

v

M/ \w.w e

W —

220

Condition
Detector

5250 5270, 5290 5310, 5330, 5350,

: THOL-CA
+PEAK_BE ANT 6.01 HORIZONTAL
+Peak

5370, 539, 5410 5430, 5460

Left blank

Avg.

ol 98m)

Date: 05222020

302
3
175
6]
42
150
258
361]

/
AT

583
592

AVG BE

Lis

5220 5250 5270, 5290, 5310, 5330 63
Frequency (MHz)

Site

: THOL-CA

Condition : AV6_BE ANT 601 HORIZONTAL
Detector +Peak

5370, 539, 5410 5430, 5460
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Date: 05.28.2020

site
Condition
Detector

Avg.

: THOI-CA
+ AV6_BE(UNIT)_B3 ANT 6.01 HORTZONTAL
Peak

vty b5 22200 oo )
200
100 N 10
o I \ o
10.0/ / 10.0/
. / \ 0
200| z? 200)
TUT I T L U1 searcn)
300 ;
VR W SR S 0
-40.0( a 0.0} AVG 412
e
00
recuency () recusncy o

sire THoLCA sire THoLCA
Condition : PEAK_BE(UNIT)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNII) ANT 6.01 HORIZONTAL
Detector Peak Detector eak

0.0f }

-300| +

o . \

P~ {
-50.0f = T
00
recuency QW)
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WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R
3 CSE Fundamental

AR
paRER sl
o
T ] ey

Peak Left blsank
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WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

ovel (dBm) Date: 05.22.2020

evel (48m)

Date: 05.22.2020

vg.

Left blank

.
10.0| mr
0.0| “ 0.0
100 104
209 g
I FUT L T T | U L1 e
309 300
i 2 S
_400) i 0. AVG_41.)
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500 509
09 a0
09 704
5555500505 A2 554005100 A0 552055105560 565 A0 50205040560 RRTED e o0 oo o0 o0 7300
reavon ) recuency i)
Site : THO1-CA Site. THO1-CA
Condition : PEAK_BE(UNII)_B3 ANT 6.01 HORIZONTAL Condition PEAK(UNIT) ANT 6.01 HORIZONTAL
Detector :Peak Detector Peak
it} vae:05.22.200
200
209
100
0.0 ‘ ‘
100 |
209
309
. _
s
09
09
5505500 SO0 A 54054005100 A0 552055105560 565 A0 507050405660 ARTED
reasenc )
site \THoLCA
Condition : AV6_BE(UNIT)_B3 ANT 6.01 HORIZONTAL
Detector Peak
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Appendix D. Duty Cycle Plots

<Band-edge Unmodulated>

Mode Band Cy?:‘f;{o | TUS) | UT(kH2) S\éﬁi\’r\]’g Fac?g:{ =
4*4 5GHz 802.11ax HE20 for Ant. 95.89 5365 0.19 300Hz 0.18
4*4 5GHz 802.11ax HE20 for Ant. 95.89 5365 0.19 300Hz 0.18
4*4 5GHz 802.11ax HE20 for Ant. 95.63 5355 0.19 300Hz 0.19
4*4 5GHz 802.11ax HE20 for Ant. 95.89 5365 0.19 300Hz 0.18
4%4 5GHz 802.11ax HE40 for Ant. 93.85 4425 0.23 300Hz 0.28
4*4 5GHz 802.11ax HE4O0 for Ant. 94.43 4745 0.21 300Hz 0.25
4%4 5GHz 802.11ax HE40 for Ant. 94.23 4735 0.21 300Hz 0.26
4*4 5GHz 802.11ax HE4O0 for Ant. 94.57 5050 0.20 300Hz 0.24
4%4 5GHz 802.11ax HEB8O for Ant. 90.65 3200 0.31 1kHz 0.43
4*4 5GHz 802.11ax HES8O for Ant. 90.51 3195 0.31 1kHz 0.43
4%4 5GHz 802.11ax HEB8O for Ant. 90.55 3210 0.31 1kHz 0.43
4%4 5GHz 802.11ax HEB8O for Ant. 90.51 3195 0.31 1kHz 0.43
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